|6 6600000000
{

VXF220 Instruction Manual

/]

v

-0 [—A
9\[{ I|

/
=<

)
s

[[]

|6 060600060006 @
[

Customer Service

g

We are here to help!
Please contact Customer Service with any questions. )

Americas: 800-359-5520« 952-225-6013 « info@sanus.com
Europe, Middle East, and Africa: +31 (0) 495 580 852 - europe.sanus@milestone.com
Asia Pacific: 86 755 8996 9226 - sanus.ap@milestone.com

SANUS - 6436 City West Parkway « Eden Prairie, MN « 55344 « USA

©2012 Milestone AV Technologies, a Duchossois Group Company. All rights reserved. Sanus is a division of Milestone.
All other brand names or marks are used for identification purposes and are trademarks of their respective owners.

sanus.com —/

(6901-002080 <03>)



English - How to use this manual

For best results, reference both the text and illustrations. Cut along
the dashed lines to match your language with the illustrations.
@ Select one item or the other.

This item is optional
English Text Pages 3-12

Francais - Utilisation de ce guide

Pour obtenir de meilleurs résultats, reportez-vous a la fois au texte
et aux illustrations. Couper le long de la ligne pointillée pour faire
correspondre les illustrations a votre langue de préférence.

@ Sélectionnez un article ou l'autre.

Cet article est facultatif.
Texte francais page 14-15

Deutsch - Verwendung dieses Handbuchs

Die Montage ist am einfachsten, wenn Sie den Text und die
Abbildungen zusammen verwenden. Schneiden Sie daher den Text
in lhrer Sprache aus (gestrichelte Linien), um ihn den Abbildungen
gegenuberstellen zu kdnnen.

@ Sie haben die Wahl zwischen einem Element oder einem anderen.

Dieses Element ist optional.
Deutscher Text Seite 16-17

Espafol - Cbmo usar este manual

Para obtener mejores resultados, consulte el texto y las ilustraciones.
Corte por las lineas discontinuas para hacer coincidir su idioma con
las ilustraciones.

@ Seleccione uno de los elementos.

or1) Este elemento es opcional.
Texto en espafol pagina 18-19

Portugués -Como usar este manual

Para obter melhores resultados, consulte o texto e as ilustracoes.
Recorte nas linhas tracejadas para combinar seu idioma com as
ilustragdes.

@ Selecione um item ou o outro.

(or1) Este item é opcional.
Texto em portugués Pagina 20-21

Nederlands - Gebruik van deze handleiding

Voor de beste resultaten moet u zowel de tekst als de illustraties
raadplegen. Gebruik de stippellijnen om uw taal bij de illustraties
te plaatsen.

@ Selecteer een van beide items.

o)) Dit item is optioneel.
Nederlandse tekst op pagina 22-23

Italiano - Uso del manuale

Per risultati ottimali, fare riferimento sia al testo che alle illustrazioni
di questo manuale. Tagliare lungo le linee tratteggiate per abbinare
il testo nella propria lingua alle illustrazioni.

@ Selezionare uno o l'altro elemento.

Questo elemento & opzionale.
Testo in italiano alle pagine 24-25

N

Suomi - Oppaan kdyttaminen

Saavutat parhaan tuloksen tutustumalla seka tekstiin etta kuviin.
Leikkaa katkoviivaa pitkin ja yhdistd kuvat ja suomenkielinen teksti.
@ Valitse toinen vaihtoehdoista.

Témé vaihtoehto on valinnainen.
Suomenkielinen teksti on sivulla 26-27

Svenska - Sa har anvander du denna bruksanvisning

For basta resultat, hanvisa till bade text och bilder ndr du anvander
denna bruksanvisning. Klipp langs de streckade linjerna for att
matcha ditt sprak med bilderna.

@ Vdlj ett objekt eller det andra.

Detta objekt &r valfritt.
Svensk text sida 28-29

Pycckui - Kak nonb3oBaTbca AaHHON UHCTPYKLMEN

[lna nonyyeHnsa HamnyyLlero pesysbTata OpUeHTUPYNTeCh

KaK Ha TEKCT, TakK U Ha UnnioCcTpauuy, npuBeaeHHbIe B JaHHOM
pykoBogcTee. OTpexbTe Mo NYHKTUPHOW NMHUN, YTOObI COBMECTUTb
HY>HbIN A3bIK C UNOCTPaLUAMM.

@ BbibepuTe 04VH 113 BapUAHTOB.

OTa feTanb MOXET He BXOAUTb B KOMMNEKT NOCTaBKMU.
Pycckun TekcT: ctp. 30-31

Polski - Jak uzywac tej instrukcji

W celu uzyskania najlepszych rezultatéw, korzystajac z tej instrukgji,
nalezy zwrdci¢ uwage zaréwno na tekst, jak i na ilustracje. Przecig¢
wzdtuz przerywanych linii w celu dopasowania jezyka do ilustracji.

@ Wybra¢ jedna pozycje lub druga.

Ta pozycja jest opcjonalna.
Tekst w jezyku polskim na stronach 32-33

Cesky - Jak pouzivat tuto pfiru¢ku

Nejlepsich vysledkd dosahnete, budete-li pfi pouzivani této pfirucky
srovndvat text s ilustracemi. Odstfihnéte podél ¢arkované cary, aby
bylo mozno ¢eské instrukce pfifadit k ilustracim.

@ Vyberte si jednu nebo druhou polozku.

Tato polozka je volitelna.
Cesky text se nachazi na strané 34-35

BT TESEATI DI, HIAXEA SR DOEAESBLT
TV SRISHOTHIVERGE, THADSELASAM —BLET,
Q) cEorRBORBEERRLTULEL,

@ coRBIE. A 723V TT,

HAZEl 36-37 X\—2

FR3 - ey {E A A i B
ERNSAXEEBIEELRERENEHR. WAEEL
HE, HENES SEELRER.

O i —FH ST

@ WA
Y FHBIES % 3839 T

6901-002080 <03>



English
I IMPORTANT SAFETY INSTRUCTIONS - SAVE THESE INSTRUCTIONS - PLEASE READ ENTIRE MANUAL PRIORTO USE |

Specifications

Weight capacity-DO NOT EXCEED: 79 kg (175 Ib.) includes TV and any accessories

Swivel: +30°

Tilt: +5° to -15°

Level: £5°

Weather-resistant stainless steel hardware is provided to accommodate outdoor installations.

CAUTION: Avoid potential personal injuries and property damage!
Do not use this product for any purpose not explicitly specified by manufacturer.
The wall must be capable of supporting five times the weight of the monitor and mount combined.
This product is not designed for use in metal stud walls!
If you do not understand these instructions, or have doubts about the safety of the installation, assembly or use of this product, contact
Customer Service or call a qualified contractor.
x  Manufacturer is not responsible for damage or injury caused by incorrect assembly or use.

Technical Specifications

n.

llllblllll

R | S —— "% P fli
P e
II]\ — 1L : I||| -; — — ]II]\ \\
i il | (el |i:] Y
I| v”v | — |I\ A
£ 3 i | \
i 0 H i
) L )
=Ll "l | .
il a |l ) i
:gIEEEEEEEEEEE§O E‘;g: /
I &

33.25

[850]

20.45
[519.4]

6901-002080 <03> 3



Required Tools

=

= @ N, N S
5 [Z B0
13mm  £—755mm \,»\\g' 10 mm “l‘
a2in) & @32in) O (3/8in.)

Supplied Parts and Hardware

A WARNING: This product contains small items that could be a choking hazard if swallowed.

Before starting assembly, verify all parts are included and undamaged. If any parts are missing or damaged, do not return the damaged
item to your dealer; contact Customer Service. Never use damaged parts!

NOTE: M4, M5, M6, or M8 describes the diameter, mm describes the length of screws that are labeled M# X ##mm. Not all hardware
included will be used.

T ee I 7

[03]x 1

e
M4 x 40mm

e~

Printinn

M4 x 20mm M4 x30mm
[04] x 4 [05]x 4 [06] x 4
< L < NNy <
M5 x 20mm M5 x 30mm
[07]1x 4 [08] x 4
< DARCAR < QAR RN Q[
LI M6x25mm L1 M6 x40mm M8 x 25mm
[10] x 4 [11]1x 4 [12] x4
Q M8 x 45mm }
- [13] X 4 4mm 7mm 14mm 24mm
[14] x4 [15]1x 4 [16] x4 [17]1x 4

[21]x 5
M4 / M5 M6 / M8
[18] x4 [19] x4
E ; i H:|10-32x1/4in. 5/16-18x 1in. vain- 5/32in.
~ [23]1x 4 [24] x 1 [25] x 4
5/1[62”5] s [26] x 1 [271x 1

4 6901-002080 <03>



1 Attach Brackets to TV

1-1 Determine TV hole pattern

/

I Loosen the upper [A] and lower [B] fasteners.

J

(16 -24in.)

Adjust the monitor plate [02] to fit
the hole pattern of your TV.

Z

J

Be sure that the center column is aligned with the center of
your TV.

J

Tighten the upper (A) and lower (B) fasteners.
Do not overtighten.

6901-002080 <03>

wn



1-2 Select the hardware diameter and length

Your TV type will help you determine which hardware configuration
to use. Match your type of TV to the suggested hardware
configuration on the next page.

A. Installation option using 4 or 7mm spacers (TVs with flat backs)
B. Installation option using 14mm spacers (TVs with irregular backs)
C. Installation option using 24mm spacers (For TVs with irregular
backs that require more length than the 14mm spacer provides.)

Hand thread screws into the threaded inserts on the back of your TV
to determine the correct screw diameter (M4, M5, M6, or M8).

A CAUTION: Avoid potential personal injuries and property
damage! Verify that there are adequate threads to secure the
brackets to the monitor. If you encounter resistance, stop
immediately and contact customer service. Use the shortest screw
and spacer combination to accommodate your needs. Using
hardware that is too long may damage your TV.

1-3 Attach spacers to brackets

gf ) = | Attach shoulder washers [23] and spacers to the brackets [02].
1 1. Push the shoulder washer [23] through the appropriate
openings of the brackets [02].
y) 2. Snap shoulder washer [23] into the spacer you selected in
r < step 1-2.
- r
[02]— ( If your TV has a flat back, use either the 4mm or 7mm spacer
[02]— [14, 15].
v/ v If your TV has a curved or obstructed back, or if you need more
room for cables, recesses, or protrusions, use either the 14mm or
A 24mm spacer [16, 17].
@ :
\ 4 \.\
[14,15, 23] {23]
16, 17] fH [14,15, rﬂ
\ J\en

6901-002080 <03>



®,
1-4 Attach brackets to a TV with a flat back % ﬁ

In step 1-2, if you selected the:

M4 x 20mm [04] or M5 x 20mm [07] bolt, use the M4/M5 washer [18]
and spacer [14].

M6 x 25mm bolt [10] use the M6/M8 washer [19] and spacer [15].
M8 x 25mm diameter bolt [12] use the M6/M8 washer [19] and
spacer [14].

Confirm that the brackets are level on the back of the TV.

If you require additional space for cables, recesses, or protrusions,
choose one of the configurations below.

M4/M5/M6/M8

v/
23] _[18,19]
OByl ~
& [04, 07,10, 12]
14, 15]/ d
\ o J
&)
1-4 Attach brackets to a TV with an irregular back / ﬁ

In step 1-2, if you selected the:

M4 x 30mm [05] or M5 x 30mm [08] bolt, use the M4/M5 washer [18]
and spacer [16].

M4 x 40mm [06] or M5 x 40mm [09] bolt, use the M4/M5 washer [18]
and spacer [17].

M6 x 40mm [11] or M8 x 45mm bolt [13], use the M6/M8 washer [19]
and spacer [17].

Confirm that the brackets are level on the back of the TV.

Standard configurations are shown. For special applications, or if you are
uncertain about your hardware selection, contact Customer Service.

Scecyececcoo

N o v

=
S
= PPBBFY
= N
(V)]
7\
) \ \
DY

)

o
/
\

DI

v/ [23]
5™ o
[17] \\ )

—
.

\ I 2\
6901-002080 <03> 7




2 Mount the Wall Plate wood stud

2-1 Locate studs

z ——
(1/2in.) (7/32in.)

r

" 41-61cm
(16-24in.) -

T
|
<
-
|
<16 mm
| (5/8in.)

For assistance in determining wall plate location, see Height
Finder at sanus.com.

Verify the center of the stud(s) using an awl, a thin nail, or an
edge to edge stud finder.

A CAUTION: Avoid potential personal injuries and property
damage!

X Any material covering the wall must not exceed 16 mm
(5/8in.).

X Minimum wood stud size: common 2 x 4 in (nhominal 1% x
3%in).

I Level the wall plate [01] and mark the hole locations. ’

A CAUTION: Avoid potential injuries or property damage!
Pilot holes MUST be drilled to a depth of 89 mm (3%21in.), using a
5.5 mm (7/32 in.) diameter drill bit.

89 mm
3% in.)I
|

_——

J

A CAUTION: improper use could reduce the holding power
of the lag bolt. To avoid potential injuries or property damage

x DO NOT over-tighten the lag bolts [20].

x  Tighten the lag bolts [20] only until the washers [22] are
pulled firmly against the wall plate [01].

_/

6901-002080 <03>



2 Mount the Wall Plate o
Solid concrete or concrete block ﬁ Q (:;rpm) 10mm >
n. (3/8in.)

2-1 Mark the wall

For assistance in determining wall plate location, see Height Finder at
sanus.com. Level the wall plate [01] and mark the hole locations.

A CAUTION: Avoid potential injuries or property damage!

»  Mount the wall plate [01] directly onto the concrete surface.

*  Minimum solid concrete thickness: 203mm (8 in.).

x  Minimum concrete block size: 203 x 203 x 406 mm (8 x 8 x 16
in.).

Minimum horizontal space between fasteners: 177.8 mm (7 in.).

A CAUTION: Avoid potential injuries or property damage!

x  Pilot holes MUST be drilled to a depth of 89 mm (3%2in.) using a
10 mm (3/8 in.) diameter drill bit.
x  Never drill into the mortar between blocks.

89 mm

(3%2in.) \
]
Th——

Insert lag bolt anchors [21]. Then insert lag bolts [20] through the
washer [22], wall plate [01], and into the anchors.
A CAUTION: improper use could reduce the holding power of the
lag bolt. To avoid potential injuries or property damage:
X Be sure the anchors [21]
are seated flush with the
concrete surface.

X Tighten the lag bolts [20]
only until the washers [22]
are pulled firmly against the
wall plate [01].

x DO NOT over-tighten the

lag bolts [20].

6901-002080 <03>

O



3 Attach Arm to Wall Plate
Install the arm assembly [03] into the wall plate [01]. The pegs on

3'1 Allgn the holes the top of the arm assembly fit into the slots of the upper sliding car.
Be sure to align the bottom holes of the arm assembly with the holes
in the lower sliding car.

3'2 Secure the arm Secure the arm [03] to the wall plate [01] using hex key [26] and

— screw [25].
——— )

4 Attach your TV to the Arm

4-1 Position the arm

Position arm [03] so one elbow is pressed against the wall. Tighten
the tension adjustment (T) to prevent the arms from moving while
installing the TV bracket.

J

4 Attach the TV bracket [02] to the arm assembly [03]. There is an
audible click when the parts are correctly assembled.
[02]
[03]
\_ W,

10 6901-002080 <03>



4-3 Secure the arm

7

4 I TILT TV UPWARD. Install and tighten locking screw [24].
11)
R
k ) [24]—. W,
v

5 Adjustments
5-1 Remove wall plate inserts
a I] )

nés IS

. ® S T~

o ®

R =

[ ==
\_ : W,
5-2 Adjust left/right swivel tension
d \ )
[02K_|

J

6901-002080 <03> 11



5-3 Adjust up/down tilt tension

-
[03]

\.

\_

Loosen screws. Adjust level. Re-tighten screws.

6901-002080 <03>



6 Cable Management

6-1 Remove cable covers
4 ‘ ~

Remove the arm covers by pressing the front of the cover; the rear of
the cover will pop upward.

Pull each arm to its full extension then route the cables through the
4 N arm. Leave enough slack to prevent stretching the cables when the

arm is moved. Reattach cable covers.
= o ) =
o~ —
— T T o ||
\\\\\ = /
= = = — -
Sy —
L Z \ Y,

Troubleshooting and Maintenance @ P

To remove the TV: (See illustrations in step 4.)
1. Unscrew the locking screw [24].

2. Push to release the locking tab (L).

3. Carefully lift the TV from the arm [03].

TV will not hold the downward tilt position and floats upward:
1. Adjust tilt tension setting (see step 5-3).
2. If the problem persists, use a bracket installation option that uses longer spacers (see step 1-4).

TV will not hold the home position and floats downward:
1. Adjust tilt tension setting (see step 5-3).
2. If the problem persists, use a bracket installation option that uses shorter spacers (see step 1-4).

6901-002080 <03> 13



CONSIGNES DE SECURITE IMPORTANTES - CONSERVEZ CES INSTRUCTIONS - VEUILLEZ LIRE ATTENTIVEMENT LE MANUEL AVANT
D'UTILISER CE PRODUIT

Caractéristiques techniques voiralapage 3

Capacité de charge - NE PAS DEPASSER : 79 kg (175 Ib) incluant le téléviseur et tous les accessoires.

Pivotement : +30°

Inclinaison : de +5°a-15°

Niveau : £5°

La quincaillerie en acier inoxydable résistant aux intempéries est fournie pour permettre une installation en plein air.

ATTENTION : tvitez les dommages matériels et les blessures!
Ne pas utiliser ce produit a d'autres fins que celles spécifiées par le fabricant.
Le mur doit pouvoir supporter cing fois le poids total du moniteur et du support.
Ce produit n'est pas congu pour étre utilisé sur des murs dont les montants sont en métal!
Si vous ne comprenez pas toutes ces instructions ou si vous avez des doutes sur la sécurité de I'installation, du montage ou de I'utilisation de ce produit, veuillez
contacter un installateur qualifié ou le service a la clientéle.
X Lefabricant n'est pas responsable des blessures ou des dommages causés par une mauvaise utilisation ou un montage incorrect.

Outils nécessaires voiralapage 4

llllblllll

Piéces et quincaillerie fournies voiralapage 4

A AVERTISSEMENT : ce produit contient de petites piéces qui peuvent représenter un risque d’étouffement.

Avant de commencer I'assemblage, assurez-vous que toutes les pieces sont présentes et quelles ne sont pas endommagées. Si une piéce est manquante ou endommagée,
ne retournez pas les pieces endommagées a votre revendeur. Contactez plutot le service clientele. N'utilisez jamais de piéces endommagées!

REMARQUE : M4, M5, M6, ou M8 décrit le diamétre et mm décrit la longueur des vis qui sont identifiées M# X ## mm. Les piéces comprises ne doivent pas nécessairement
étre toutes utilisées.

1. Attachez les brides de montage au téléviseur

1-1 Déterminez la configuration des trous du téléviseur.

Desserrez les attaches du haut [A] et du bas [B].

Réglez la plaque du téléviseur [02] pour qu'elle s'ajuste a la configuration de trous de votre téléviseur.
Assurez-vous que la colonne centrale est alignée avec le centre de votre téléviseur.

Serrez les attaches du haut (A) et du bas (B). Ne pas trop serrer.

1-2 Sélectionnez le diamétre et la longueur de la quincaillerie

Le type de téléviseur vous aidera a choisir la configuration de la quincaillerie a utiliser. Faites correspondre votre type de téléviseur a I'une des configurations de
quincaillerie suggérées a la page suivante.

A. Option d'installation avec des entretoises de 4 ou 7 mm (téléviseur a dos plat)

B. Option d'installation avec des entretoises de 14 mm (téléviseur avec dos irrégulier)

C. Option d'installation avec des entretoises de 24 mm (pour les téléviseurs avec un dos irrégulier qui nécessitent plus long que les 14 mm donnés par les entretoises.)
Serrez a la main les vis dans les orifices filetés au dos du téléviseur afin de déterminer le diameétre de vis approprié (M4, M5, M6, ou M8).

A ATTENTION : Evitezles dommages matériels et les blessures! Assurez-vous qu'il y a suffisamment de filets pour installer solidement les supports sur le moniteur.
Si vous sentez une résistance, arrétezimmédiatement et contactez le Service a la clientéle. Utilisez la combinaison la plus courte possible de vis et d'entretoise nécessaire.
Lutilisation d'une quincaillerie trop longue pourrait endommager le téléviseur.

1-3 Fixez les entretoises aux supports

Attachez les rondelles a épaulement [23] et les entretoises aux brides de montage [02].

1. Poussez larondelle a épaulement [23] dans les orifices appropriés des supports [02].

2. Pressezlarondelle a épaulement [23] dans I'entretoise que vous avez sélectionnée a I'étape 1-2.

Si l'arriere du téléviseur est plat, utilisez les entretoises de 4 mm ou de 7 mm [14 ou 15].

Si le dos de votre téléviseur est incurvé ou obstrué, ou si vous avez besoin d'un espace plus grand pour les cébles, les creux ou les protubérances, utilisez les entretoises de
14 mm ou 24 mm [16 ou 17].

1-4 Attachez les brides de montage au téléviseur dont I'arriére est plat

Al'étape 1-2, si vous avez choisi :

le boulon M4 x 20 mm [04] ou M5 x 20 mm [07], utilisez la rondelle M4/M5 [18] et I'entretoise [14].

le boulon M6 x 25 mm [10] utilisez la rondelle M6/M8 [19] et I'entretoise [15].

le boulon M8 x 25 mm [12] utilisez la rondelle M6/M8 [19] et I'entretoise [14].

Assurez-vous que les supports sont I'horizontale (a niveau) derriére le téléviseur.

Si vous avez besoin de plus d'espace a cause des cables, des creux ou des protubérances, sélectionnez I'une des configurations ci-dessous.

1-4 Attachez les brides de montage au téléviseur dont I'arriére est irrégulier

Al'étape 1-2, si vous avez choisi :

le boulon M4 x 30 mm [05] ou M5 x 30 mm [08], utilisez la rondelle M4/M5 [18] et I'entretoise [16].

le boulon M4 x 40 mm [06] ou M5 x 40 mm [09], utilisez la rondelle M4/M5 [18] et I'entretoise [17].

le boulon M6 x 40 mm [11] ou M8 x 45 mm [13], utilisez la rondelle M6/M8 [19] et |'entretoise [17].

Assurez-vous que les supports sont I'horizontale (a niveau) derriére le téléviseur.

Les configurations standard sont illustrées. Consultez le Service a la clientéle pour toute application particuliére ou si vous avez des doutes quant a la quincaillerie a utiliser.

2 Installation de la plaque murale Montant de bois

2-1 Trouvez les montants

Pour obtenir de I'aide afin de déterminer 'emplacement de la plaque murale, consultez le site sanus.com sous la rubrique « Height Finder ».
Vérifiez le centre du montant a I'aide d'un poincon ou d’un clou fin, ou utilisez un localisateur bord a bord.

A ATTENTION : Evitez les dommages matériels et les blessures!

X |épaisseur du matériau de revétement de mur ne doit pas excéder 16 mm (5/8 po).
x Dimension minimale du montant de bois : commune 51 x 102 mm (2 x 4 po) (hominale 38 x 89 mm (12 x 3%z po))

2-2 Marquez I'emplacement sur le mur

Mettez la plaque murale [01] a niveau et marquez les emplacements des trous.

14 6901-002080 <03>



2-3 Percez des trous de guidage

A ATTENTION : Evitez tout dommage matériel ou blessure! Les avant-trous DOIVENT étre percés a une profondeur de 89 mm (32 po) a I'aide d'un foret de
5,5mm (7/32 po).

2-4 Serrez les boulons tire-fond

A ATTENTION : une utilisation inadéquate peut réduire la force de rétention du boulon tire-fond. Afin d'éviter tout dommage matériel ou blessure :
x NE PAS trop serrer les boulons tire-fond [20].
x  Serrezles boulons tire-fond [20] jusqu'a ce que les rondelles [22] s'appuient fermement sur la plaque murale [01].

2 Installation de la plaque murale Béton coulé ou blocs de béton

2-1 Marquez I'emplacement sur le mur

Pour obtenir de I'aide afin de déterminer 'emplacement de la plaque murale, consultez le site sanus.com sous la rubrique « Height Finder ». Mettez la plaque murale [01]
a niveau et marquez les emplacements des trous.

A ATTENTION : tvitez tout dommage matériel ou blessure!

x  Montez la plaque murale [01] directement sur la surface de béton.

X Epaisseur minimale du béton coulé : 203 mm (8 po).

X Dimension minimale du bloc de béton : 203 x 203 x 406 mm (8 x 8 x 16 po)
X Espace horizontal minimal entre deux fixations 177.8 mm (7 po).

2-2 Percez des trous de guidage
A ATTENTION :Evitez tout dommage matériel ou blessure!

X Les avant-trous DOIVENT étre percés a une profondeur de 89 mm (3'2 po) a l'aide d’un foret de 10 mm (3/8 po).
X Ne jamais percer dans le mortier entre les blocs.

2-3 Insérez les douilles a expansion et les boulons tire-fond
Insérez les douilles a expansion des boulons tire-fond [21]. Insérez ensuite les boulons tire-fond [20] dans les rondelles [22], la plaque murale [01] et dans les douilles.

A ATTENTION : une utilisation inadéquate peut réduire la force de rétention du boulon tire-fond. Afin d'éviter tout dommage matériel ou blessure :
X Assurez-vous que les douilles a expansion [21] ne dépassent pas de la surface de béton.

x  Serrez les boulons tire-fond [20] jusqu'a ce que les rondelles [22] s'appuient fermement sur la plaque murale [01].

x  NE PAS trop serrer les boulons tire-fond [20].

3 Attachez le bras a la plaque murale

3-1 Alignement des trous

Installez I'assemblage du bras [03] dans la plaque murale [01]. Les chevilles sur le haut de I'assemblage du bras entrent dans les fentes du chariot coulissant supérieur.
Assurez-vous de bien aligner les trous inférieurs de I'assemblage du bras avec les trous du chariot coulissant inférieur.

3-2 Fixation du bras
Fixez le bras [03] a la plagque murale [01] a I'aide de la clé hexagonale [26] et la vis [25].

4 Fixez le téléviseur au bras

4-1 Positionnez le bras

Placez le bras [03] pour que le joint coudé s'appuie sur le mur. Serrez le dispositif de réglage de tension (T) de facon a immobiliser les bras durant I'installation de la
bride de montage du téléviseur.

4-2 Fixez le téléviseur au bras

Installez la bride de montage du téléviseur [02] sur I'assemblage du bras [03]. Vous devriez entendre un clic lorsque les pieces sont correctement assemblées.
4-3 Fixation du bras

FAIRE PIVOTER LE TELEVISEUR VERS LE HAUT. Installez et serrez la vis de verrouillage [24].

5 Réglages

5-1 Retirez les insertions de la plaque murale

5-2 Réglez la tension de pivotement a gauche/droite
5-3 Réglez la tension d’inclinaison vers le haut/bas
5-4 Réglage de la tension du bras

5-5 Réglage de la hauteur

5-6 Réglage du niveau Desserrer les vis. Réglez le niveau. Resserrez les vis.
6 Gestion des cables

6-1 Retrait des caches de cables
Enlevez les caches des bras en appuyant sur I'avant de chaque cache, ce qui devrait faire sortir I'arriere du cache.
6-2 Acheminez les cables

Allongez complétement les bras et faites passer les cables dans les bras. Laissez suffisamment de jeu pour éviter que les cables soient étirés lorsque les bras sont
déplacés. Refixez les couvre-cables.

Dépannage et maintenance

Pour retirer le téléviseur : (consultez les illustrations a I'étape 4.) Le téléviseur ne tiendra pas sa position d'origine et flotte vers le bas :

1. Desserrez la vis de verrouillage [24]. 1. Ajustezle réglage de la tension d'inclinaison (se reporter a I'étape 5-3).

2. Poussez afin de libérer la languette de verrouillage (L). 2. Sile probleme persiste, utilisez une option d'installation de support qui utilise
3. Soulevez doucement le téléviseur du bras [03]. des entretoises plus courtes (se reporter a I'étape 1-4).

Le téléviseur ne tiendra pas sa position de pivotement vers le bas et flotte vers le haut :

1. Ajustez le réglage de la tension d'inclinaison (se reporter a I'étape 5-3).

2. Sile probleme persiste, utilisez une option d‘installation de support qui
n’utilise pas d'entretoise (se reporter a |'étape 1-4).

6901-002080 <03> 15



WICHTIGE SICHERHEITSHINWEISE - BEWAHREN SIE DIESE HINWEISE SORGFALTIG AUF - LESEN SIE VOR DEM GEBRAUCH DES
PRODUKTS BITTE DAS GESAMTE HANDBUCH

Speziﬁ kationen siche seite 3

Héchstzuldssiges Gesamtgewicht-NICHT UBERSCHREITEN: 79 kg (175 Ib.) inkl. Fernseher und Zubehér
Schwenkbar: £30°

Neigungswinkel: +5° bis -15°

Hohe: £5°

Wetterresistente Edelstahlhardware zur wahlweisen Installation im Freien ist im Lieferumfang enthalten.

ACHTUNG: vermeiden Sie Verletzungen und Sachschaden!
Verwenden Sie dieses Produkt nur fiir den vom Hersteller ausdriicklich angegebenen Zweck.
Die Wand muss das Fiinffache des Gesamtgewichts von Monitor und Halterung tragen kénnen.
Dieses Produkt ist nicht fiir die Verwendung an Wanden mit Metalltrédgern geeignet!
Falls Sie diese Anleitung nicht verstehen sollten oder Zweifel beztiglich der sicheren Montage, des Zusammenbaus oder der Verwendung des Produkts haben,
kontaktieren Sie den Kundendienst oder einen qualifizierten Auftragnehmer.
X Der Hersteller haftet nicht fiir Schaden oder Verletzungen, die durch falsche Montage oder Verwendung verursacht werden.

Erforderliche Werkzeuge siche seite 4

llllblllll

Mitgelieferte Teile und Befestigungsmaterialien siche seite 4

A WARNUNG: Dieses Produkt enthiilt kleine Teile, die beim Verschlucken zum Erstickungstod fiihren kénnen.

Prifen Sie vor Montagebeginn, ob alle Teile vorhanden und unbeschédigt sind. Falls Teile fehlen oder beschadigt sind, bringen Sie das Produkt nicht zum Handler
zurlick, sondern wenden Sie sich an den Kundendienst. Verwenden Sie niemals beschadigte Teile!

HINWEIS: Bei Schrauben mit der Bezeichnung M# X ##mm steht M4, M5, M6 oder M8 fiir den Durchmesser und mm fir die Lange. Es wird nicht das gesamte mitgelie-
ferte Befestigungsmaterial verwendet.

1 Befestigen der Anschlussplatten am Fernseher

1-1 Bestimmen des Lochbilds des Fernsehers

Losen Sie die oberen [A] und unteren [B] Schrauben.

Passen Sie die Monitorplatte [02] an das Lochbild Ihres Fernsehers an.

Die mittlere Sdule muss genau mit der Mitte des Fernsehers ausgerichtet sein.

Ziehen Sie die oberen (A) und unteren (B) Schrauben fest. Ziehen Sie Schrauben nicht zu fest an.

1-2 Auswahlen der Konfiguration der Befestigungsmaterialien

Ihr Fernsehertyp wird lhnen beim Bestimmen der richtigen Konfiguration der Befestigungsmaterialien behilflich sein. Stimmen Sie lhren Fernsehertyp mit den
Befestigungsmaterialien nach den auf der nachsten Seite angegebenen Konfigurationsvorschlagen ab.

A. Montage mit 4-mm- oder 7-mm-Abstandhaltern (Fernseher mit flacher Riickseite)

B. Montage mit 14-mm-Abstandhaltern (Fernseher mit unebener Riickseite)

C. Montage mit 24-mm-Abstandhaltern (Flr Fernseher mit unebener Ruickseite, fur die 14-mm-Abstandhalter zu kurz sind.)

Bestimmen Sie den geeigneten Schraubendurchmesser (M4, M5, M6 oder M8), indem Sie die Schrauben mit der Hand in die Gewindeeinsatze an der Riickseite lhres
Fernsehers schrauben.

A ACHTUNG: Vermeiden Sie Verletzungen und Sachschaden! Stellen Sie sicher, dass geeignete Gewindegange fiir die Befestigung der Anschlussplatten am Monitor
vorhanden sind. Falls Sie auf Widerstand stof3en, brechen Sie die Montage unverziiglich ab und rufen Sie den Kundendienst an. Verwenden Sie die kiirzeste Schrauben-
Abstandhalter-Kombination, die unter den gegebenen Montagebedingungen méglich ist. Durch die Verwendung von zu langen Schrauben kann Ihr Fernseher beschadigt werden.

1-3 Befestigen der Abstandshalter an den Anschlussplatten

Befestigen Sie die Ansatzscheiben [23] und Abstandhalter an den Anschlussplatten [02].

1. Stecken Sie die Ansatzscheiben [23] durch die entsprechenden Offnungen der Anschlussplatte [02].

2. Driicken Sie die Ansatzscheibe [23] in den Abstandhalter, den Sie in Schritt 1-2 ausgewahlt haben.

Verwenden Sie bei einem Fernseher mit flacher Riickseite entweder 4-mm- oder 7-mm-Abstandhalter [14 bzw. 15].

Wenn |hr Fernseher eine gewdlbte oder unebene Riickseite aufweist oder Sie mehr Platz fiir Kabel, Vertiefungen oder Uberstinde benétigen, verwenden Sie die 14-mm-
oder 24-mm-Abstandhalter [16 bzw. 17].

1-4 Befestigen der Anschlussplatten an einem Fernseher mit flacher Riickseite

Verwenden Sie in Schritt 1-2 mit

M4 x 20 mm-Schrauben [04] oder M5 x 20 mm-Schrauben [07] die M4/M5-Unterlegscheiben [18] und die Abstandhalter [14].
M6 x 25 mm-Schrauben [10] die M6/M8-Unterlegscheiben [19] und die Abstandhalter [15].

M8 x 25 mm-Schrauben [12] die M6/M8-Unterlegscheiben [19] und die Abstandhalter [14].

Vergewissern Sie sich, dass die Anschlussplatten flach an der Riickseite des Fernsehers anliegen.

Wenn Sie mehr Platz fiir Kabel, Vertiefungen oder Uberstande benétigen, wihlen Sie eine der nachstehenden Konfigurationen.

1-4 Befestigen der Anschlussplatten an einem Fernseher mit unebener Riickseite

Verwenden Sie in Schritt 1-2 mit

M4 x 30 mm-Schrauben [05] oder M5 x 30 mm-Schrauben [08] die M4/M5-Unterlegscheiben [18] und die Abstandhalter [16].

M4 x 40 mm-Schrauben [06] oder M5 x 40 mm-Schrauben [09] die M4/M5-Unterlegscheiben [18] und die Abstandhalter [17].

M6 x 40 mm-Schrauben [11] oder M8 x 45 mm-Schrauben [13] die M6/M8-Unterlegscheiben [19] und die Abstandhalter [17].

Vergewissern Sie sich, dass die Anschlussplatten flach an der Riickseite des Fernsehers anliegen.

Die Abbildungen zeigen Standardkonfigurationen. Fiir Spezialanwendungen oder, wenn Sie sich bei der Wahl der Befestigungsmaterialien nicht sicher sind, wenden Sie
sich an den Kundendienst.

2 Montage der Wandplatte Holzbalken

2-1 Suchen Sie die Balken

Hilfe zum Bestimmen der geeigneten Wandplattenposition finden Sie unter Height Finder auf sanus.com.
Stechen Sie mit einer Ahle oder einem diinnen Nagel die Mitte des Balkens bzw. der Balken an, oder verwenden Sie einen Kante-zu-Kante-Balkensucher.

A ACHTUNG: vermeiden Sie Verletzungen und Sachschaden!
X Jegliches Material, das die Wand bedeckt, darf 16 mm (5/8 in.) nicht tiberschreiten.
x  Mindestmalle der Holzbalken: Giblich 51 x 102 mm/2 x 4 in. (nominell 38 x 89 mm/1%2 x 3%z in.)

2-2 Markieren Sie Bohrstellen an der Wand
Richten Sie die Wandplatte [01] aus und markieren Sie die Stellen fiir die Bohrlocher.

16 6901-002080 <03>




2-3 Bohren Sie Vorbohrungen

A ACHTUNG: Vermeiden Sie Verletzungen und Sachschiden! Vorbohrungen MUSSEN mit einem 5,5 mm-Bohrer (7/32 in.) bis zu 89 mm (3% in.) tief gebohrt werden.
2-4 Ziehen Sie die Ankerschrauben an

A VORSICHT: Eine unsachgeméfe Verwendung kann die Haltekraft der Ankerschraube verringern. Vermeiden Sie Verletzungen und Sachschéden:
X Ziehen Sie die Ankerschrauben [20] NICHT zu fest an.
X Ziehen Sie die Ankerschrauben [20] nur so weit an, bis die Unterlegscheiben [22] fest an der Wandplatte [01] anliegen.

2 Montage der Wandplatte Massivbeton und Betonblécke

2-1 Markieren Sie Bohrstellen an der Wand

Hilfe zum Bestimmen der geeigneten Wandplattenposition finden Sie unter Height Finder auf sanus.com. Richten Sie die Wandplatte [01] aus und markieren Sie die
Stellen fiir die Bohrlécher.

A VORSICHT: vermeiden sie Verletzungen und Sachschaden!

X Montieren Sie die Wandplatte [01] direkt an der Betonflache.

X Mindestdicke der Massivbetonwand: 203 mm (8 in.)

X Mindestmalle der Betonblocke: 203 x 203 x 406 mm (8 x 8 x 16in.)

X Horizontaler Mindestabstand zwischen den Befestigungsteilen: 177.8 mm (7 in.)

2-2 Bohren Sie Vorbohrungen

A VORSICHT: Vermeiden Sie Verletzungen und Sachschaden!
X Vorbohrungen MUSSEN mit einem 10 mm-Bohrer (3/8 in.) bis zu 89 mm (32 in.) tief gebohrt werden.
X Bohren Sie niemals in den Mortel zwischen Steinen.

2-3 Setzen Sie die Diibel und Ankerschrauben ein
Setzen Sie die Ankerschraubendiibel [21] ein. Fiihren Sie dann die Ankerschrauben [20] durch die Unterlegscheiben [22] und die Wandplatte [01] in die Diibel ein.

A VORSICHT: Eine unsachgeméfe Verwendung kann die Haltekraft der Ankerschraube verringern. Vermeiden Sie Verletzungen und Sachschéden:
X Stellen Sie sicher, dass die Diibel [21] biindig mit der Betonoberflache abschlieen.

X Ziehen Sie die Ankerschrauben [20] nur so weit an, bis die Unterlegscheiben [22] fest an der Wandplatte [01] anliegen.

x  Ziehen Sie die Ankerschrauben [20] NICHT zu fest an.

3 Befestigen des Arms an der Wandplatte

3-1 Ausrichten der Locher

Bringen Sie die Armvorrichtung [03] an der Wandplatte [01] an. Die Stifte auf der Oberseite der Armvorrichtung passen in die Lécher der oberen beweglichen
Halterung. Die unteren Locher der Armvorrichtung mussen mit den Lochern der unteren beweglichen Halterung ausgerichtet sein.

3-2 Befestigen des Arms
Befestigen Sie den Arm [03] mit dem Inbusschlissel [26] und den Schrauben [25] an der Wandplatte [01].

4 Befestigen des Fernsehers am Arm

4-1 Positionieren des Arms

Positionieren Sie den Arm [03] so, dass ein Winkelstlick an der Wand lehnt. Ziehen Sie Einstellschraube (T) an, um zu verhindern, dass sich der Arm wahrend der
Montage der Anschlussplatte des Fernsehers bewegen.

4-2 Befestigen des Fernsehers am Arm

Befestigen Sie die Anschlussplatte [02] des Fernsehers an der Armvorrichtung [03]. Wenn die Teile richtig zusammengebaut wurden, rasten sie mit einem klickenden Gerdusch ein.
4-3 Befestigen des Arms

NEIGEN SIE DEN FERNSEHER NACH OBEN. Setzen Sie die Feststellschraube [24] ein und ziehen Sie sie fest.

5 Einstellungen

5-1 Entfernen Sie alle Wandplatteneinsatze

5-2 Stellen Sie die Spannung fiir die Drehung nach rechts/links ein
5-3 Stellen Sie die Neigung nach oben/unten ein

5-4 Stellen Sie die Armspannung ein

5-5 Stellen Sie die Hohe ein

5-6 Stellen Sie die horizontale Hohe ein Lockern sie die Schrauben. Richten Sie den Fernseher waagerecht aus. Ziehen Sie die Schrauben
wieder fest.

6 Kabelfiihrung
6-1 Entfernen Sie die Kabelabdeckungen

Entfernen Sie die Armabdeckungen, indem Sie auf den vorderen Bereich der Abdeckungen driicken. Der hintere Bereich der Abdeckung springt hoch.

6-2 Verlegen Sie die Kabel

Ziehen Sie die Arme vollstindig aus und verlegen Sie die Kabel durch die Arme. Lassen Sie genug Spiel, um ein Uberdehnen der Kabel beim Bewegen des Arms zu
verhindern. Bringen Sie die Kabelabdeckungen wieder an.

Fehlerbehebung und Wartung

Entfernen des Fernsehers: (Siehe Abbildungen in Schritt 4.) Fernseher bleibt nicht in der Ausgangsstellung und bewegt sich nach unten.

1. Losen Sie die Feststellschraube [24]. 1. Stellen Sie die Neigung ein (siehe Schritt 5-3).

2. Drucken Sie, um die Verriegelungslasche (L) zu 6ffnen. 2. Wenn das Problem weiterhin auftritt, wahlen Sie eine Anschlussoption, die
3. Heben Sie den Fernseher vorsichtig vom Arm [03]. kurzere Abstandhalter verwendet (siehe Schritt 1-4).

Fernseher bleibt nicht in nach unten geneigter Position und bewegt sich nach oben.

1. Stellen Sie die Neigung ein (siehe Schritt 5-3).

2. Wenn das Problem weiterhin auftritt, wahlen Sie eine Anschlussoption, die
langere Abstandhalter verwendet (siehe Schritt 1-4).

6901-002080 <03> 17



Espanol
I INSTRUCCIONES DE SEGURIDAD IMPORTANTES. CONSERVELAS. LEA TODO EL MANUAL ANTES DE UTILIZAR ESTE PRODUCTO. |

Especificaciones verpagina3

Peso méaximo admitido —NO LO EXCEDA—: 79 kg (175 libras), incluidos el televisor y los accesorios
Rotacién: £30°

Inclinacion: +5°a -15°

Nivelacion: £5°

Se proporcionan piezas de acero inoxidable resistentes a la intemperie para instalaciones al aire libre.

PRECAUCION: Evite lesiones y dafios materiales.
No utilice este producto para ningtn otro propdsito que no sea el explicitamente especificado por el fabricante.
La pared debe soportar cinco veces el peso del televisor y del soporte juntos.
Este producto no esta disefado para ser instalado en paredes con montantes metalicos.
Si no entiende las instrucciones o si tiene dudas acerca de la seguridad de la instalacion, del ensamblado o del uso del producto, contactese con el servicio de
atencion al cliente o llame a un técnico calificado.
x  Elfabricante no se responsabiliza por ninguiin dafio o lesién resultante del montaje incorrecto o del uso indebido.

Herramientas necesarias Verpagina 4

xxnxbxtix:

Piezas y accesorios suministrados verpagina 4

A ADVERTENCIA: Este producto contiene piezas pequeiias que, si fuesen tragadas, podrian producir asfixia.

Antes de iniciar el ensamblaje, compruebe que todas las piezas estén incluidas y en buenas condiciones. Si faltan piezas o alguna esta danada, no devuelva el articulo al
distribuidor; pdngase en contacto con el servicio de atencion al cliente. Nunca utilice piezas deterioradas.

NOTA: M4, M5, M6 y M8 hacen referencia al didmetro. El simbolo mm indica la longitud de los tornillos identificados como M# x ##mm. No todos los accesorios
incluidos deberén utilizarse.

1 Colocar las placas de sujecion en el televisor

1-1 Determine el patron de los orificios del televisor

Afloje el sujetador superior [Al y el sujetador inferior [B].

Acomode la placa [02] para que se ajuste al patron de orificios de su televisor.
Asegurese de que la columna central esté alineada con el centro de su televisor.
Ajuste el sujetador superior (A) y el sujetador inferior (B). No ajuste en exceso.

1-2 Seleccione el diametro y la longitud de los elementos de sujecién

El tipo de televisor le ayudara a determinar la configuracién de elementos de sujecion que debe utilizar. Compruebe la configuracion de elementos de sujecion
recomendada para su tipo de televisor en la pagina siguiente.

A. Opcion de instalacion con espaciadores de 4 6 7 mm (televisores con dorso plano)

B. Opcion de instalacion con espaciadores de 14 mm (televisores con dorso irregular)

C. Opcién de instalacién con espaciadores de 24 mm (televisores con dorso irregular que requieren mas longitud que la que ofrece el espaciador de 14 mm)

Enrosque manualmente los tornillos en los encastres roscados de la parte posterior del televisor a fin de determinar el didametro correcto de los tornillos (M4, M5, M6 o M8).

A PRECAUCION: Evite lesiones y dafios materiales. Verifique que las roscas sean adecuadas para fijar las placas de sujecion al televisor. Si encuentra resistencia,
deténgase de inmediato y contéctese con el servicio de atencion al cliente. Utilice la combinacién de tornillo y espaciador mas corta que se ajuste a sus necesidades.
Si usa elementos de sujecion demasiado largos puede dafar el televisor.

1-3 Coloque los espaciadores en las placas de sujecion

Fije las arandelas con reborde [23]y los espaciadores a las placas de sujecion [02].

1. Pase las arandelas con reborde [23] por los orificios correspondientes de las placas de sujecion [02].

2. Haciendo presion, fije la arandela con reborde [23] al espaciador que selecciond en el paso 1-2.

Si el dorso del televisor es plano, utilice el espaciador de 4 mm o el espaciador de 7 mm [14 6 15]

Si el dorso del televisor es curvo o tiene obstrucciones, o si necesita mas espacio para cables, huecos o protuberancias, utilice el espaciador de 14 mm o el espaciador de
24mm[16 6 17].

1-4 Fije las placas de sujecion al televisor de dorso plano

Sien el paso 1-2 selecciond el:

tornillo M4 x 20 mm [04] o M5 x 20 mm [07], use la arandela M4/M5 [18] y el espaciador [14].

tornillo M6 x 25 mm [10], use la arandela M6/M8 [19] y el espaciador [15].

tornillo M8 x 25 mm de diametro [12], use la arandela M6/M8 [19] y el espaciador [14].

Verifique que las placas de sujecion hayan quedado niveladas en el dorso del televisor.

Si necesita espacio adicional para cables, huecos o protuberancias, elija una de las configuraciones siguientes.

1-4 Fije las placas de sujecion al televisor de dorso irregular

Sien el paso 1-2 selecciond el:

tornillo M4 x 30 mm [05] o M5 x 30 mm [08], use la arandela M4/M5 [18] y el espaciador [16].

tornillo M4 x 40 mm [06] o M5 x 40 mm [09], use la arandela M4/M5 [18] y el espaciador [17].

tornillo M6 x 40 mm [11] o M8 x 45 mm [13], use la arandela M6/M8 [19] y el espaciador [17].

Verifique que las placas de sujecion hayan quedado niveladas en el dorso del televisor.

Se ilustran las configuraciones estandar. Si desea informacion sobre aplicaciones especiales o si tiene dudas sobre la seleccion de piezas, contactese con el servicio de
atencién al cliente.

2 Instalar la placa mural Montantes de madera

2-1 Localice los montantes

Si necesita ayuda para determinar la ubicacién de la placa mural, utilice la herramienta HeightFinder disponible en sanus.com.
Verifique el centro de los montantes con un punzén o un clavo delgado, o bien utilice un detector de bordes de montantes.

A PRECAUCION: Evite lesiones y dafos materiales.

X El material que recubre la pared no debe exceder los 16 mm (5/8 de pulgada).
X Tamaio minimo del montante de madera: comun 51 mm x 102 mm (2 x 4 pulgadas) (nominal 38 x 89 mm /12 x 32 pulgadas).

2-2 Marque la pared

Nivele la placa mural [01] y marque la ubicacién de los orificios.

18 6901-002080 <03>



2-3 Realice los orificios guia

A PRECAUCION: Evite lesiones y dafos materiales. Los orificios guia DEBEN realizarse con una mecha de 5,5 mm (7/32 de pulgada) de didmetro hasta una
profundidad de 89 mm (3% pulgadas).

2-4 Ajuste los tornillos tirafondo

A PRECAUCION: El uso indebido podria reducir la capacidad de retencién de los tornillos tirafondo. Para evitar lesiones y dafios materiales:
x NO ajuste en exceso los tornillos tirafondo [20].
x  Ajuste los tornillos tirafondo [20] solamente hasta que las arandelas [22] queden firmes contra la placa mural [01].

2 Instalar la placa mural Hormigén o bloques de cemento

2-1 Marque la pared

Si necesita ayuda para determinar la ubicacion de la placa mural, utilice la herramienta HeightFinder disponible en sanus.com. Nivele la placa mural [01] y marque la
ubicacion de los orificios.

A PRECAUC'()N: Evite lesiones y dafios materiales.

X Instale la placa mural [01] directamente sobre la superficie de hormigon.

X Espesor minimo del hormigén: 203 mm (8 pulgadas).

X Tamafo minimo del bloque de cemento: 203 x 203 x 406 mm (8 x 8 x 16 pulgadas).
@ Espacio horizontal minimo entre los elementos de sujecién: 177.8 mm (7 pulgadas).

2-2 Realice los orificios guia
A PRECAUC'ON: Evite lesiones y dafios materiales.

X Los orificios guia DEBEN realizarse con una mecha de 10 mm (3/8 de pulgada) de didmetro hasta una profundidad de 89 mm (3%2 pulgadas).
@ Nunca perfore el cemento que une los bloques.

2-3 Insertar los anclajes y los tornillos tirafondo
Inserte los anclajes para tornillos tirafondo [21]. Luego, pase los tornillos tirafondo [20] por la arandela [22], la placa mural [01] e insértelos en los anclajes.

A PRECAUCION: &l uso indebido podria reducir la capacidad de retencién de los tornillos tirafondo. Para evitar lesiones y dafios materiales:
X Cercidrese de que los anclajes [21] hayan quedado nivelados respecto de la superficie de hormigon.

x  Ajuste los tornillos tirafondo [20] solamente hasta que las arandelas [22] queden firmes contra la placa mural [01].

X NO ajuste en exceso los tornillos tirafondo [20].

3 Fijar el brazo a la placa mural

3-1 Alinee los orificios

Instale el médulo del brazo [03] en |a placa mural [01]. Las clavijas que se encuentran en la parte superior del modulo del brazo caben en las ranuras del carro deslizante
superior. Asegurese de alinear los orificios inferiores del médulo del brazo con los orificios del carro deslizante inferior.

3-2 Fije el brazo

Fije el brazo [03] a la placa mural [01] utilizando la llave hexagonal [26] y los tornillos suministrados [25].

4 Instalar el televisor en el brazo

4-1 Ubique el brazo

Coloque el brazo [03] de modo que un codo quede presionado contra el muro. Apriete el ajuste de tension (T) para evitar que los brazos se muevan al instalar la placa
de sujecién del televisor.

4-2 Instale el televisor en el brazo

Fije la placa de sujecion del televisor [02] al médulo del brazo [03]. Cuando las partes estén correctamente ensambladas, se escuchara un chasquido.
4-3 Fije el brazo

INCLINE EL TELEVISOR HACIA ARRIBA. Coloque y ajuste el tornillo de seguridad [24].

5 Ajustes

5-1 Retire los encastres de la placa mural

5-2 Ajuste la tensién de la rotacion a la izquierda / derecha
5-3 Ajuste la tension de la inclinacién hacia arriba / abajo
5-4 Ajuste la tension del brazo

5-5 Ajuste la altura

5-6 Ajuste la nivelacion Afloje los tornillos. Ajuste la nivelacion. Vuelva a ajustar los tornillos.

6 Organizacion de cables

6-1 Quite las cubiertas para cables
Retire las cubiertas del brazo presionando la parte delantera de la cubierta; la parte posterior de la cubierta saltara hacia arriba.
6-2 Pase los cables

Extienda cada brazo al maximo y pase los cables a través del brazo. Deje algo de huelgo para evitar que los cables queden tirantes cuando se mueve el brazo. Coloque
nuevamente las cubiertas para cables.

Resolucion de problemas y mantenimiento

Para retirar el televisor: (Ver ilustraciones en paso 4.) El televisor no se mantiene en la posicion de inicio y se desliza hacia abajo:

1. Desatornille el tornillo de seguridad [24]. 1. Ajuste la tensién de la inclinacion (ver paso 5-3).

2. Presione la pestaia de bloqueo para liberarla (L). 2. Siel problema persiste, instale la placa de sujecion mediante una opcién que
3. Con cuidado, levante el televisor y retirelo del brazo [03]. utilice espaciadores mas cortos (ver paso 1-4).

El televisor no se mantiene inclinado hacia abajo y se desliza hacia arriba:

1. Ajuste la tensidn de la inclinacion (ver paso 5-3).

2. Siel problema persiste, instale la placa de sujecion mediante una opcién
que utilice espaciadores mas largos (ver paso 1-4).

6901-002080 <03> 19



Portugués
I INFORMACOES DE SEGURANCA IMPORTANTES - GUARDE ESTAS INSTRUCOES - LEIA O MANUAL INTEIRO ANTES DE USAR |

Especiﬁcagées Consulte a pagina 3

Capacidade de peso—NAO EXCEDER: 79 kg (175 Ib.), incluindo TV e acessérios

Giro: +30°

Inclinagdo: +5°a-15°

Nivel: £5°

O hardware de aco inoxidavel resistente as intempéries é fornecido para acomodar instalagdes externas.

CUIDADO: Evite possiveis ferimentos pessoais e dano a propriedade!
Nao use este produto para uma finalidade diferente daquela explicitamente especificada pelo fabricante.
A parede tem que ser capaz de suportar cinco vezes o peso do monitor e do suporte combinados.
Este produto néo foi projetado para uso em paredes com parafusos de metal!
Se houver duvida sobre essas instrugdes ou sobre a seguranca da instalacao, montagem ou uso deste produto, entre em contato com o Atendimento ao Cliente
ou ligue para um prestador de servicos qualificado.
X Ofabricante ndo se responsabiliza por danos ou ferimentos causados por montagem ou uso incorretos.

Ferramentas necessarias Consulte a pagina 4

llllblllxl

Pecas e ferramentas fornecidas consulte a pagina 4

A AVISO: Este produto contém itens pequenos que podem oferecer risco de sufocamento se engolidos.

Antes de iniciar a montagem, verifique se todas as pegas estao incluidas e intactas. Se qualquer peca estiver faltando ou se estiver danificada, ndo devolva o item
danificado para seu fornecedor; entre em contato com o Atendimento ao Cliente. Nunca use pegas danificadas!

OBSERVACAO: M4, M5, M6 ou M8 descrevem o diametro, mm descreve o comprimento dos parafusos identificados como M# X ## mm. Nem todas as pegas incluidas
serdo usadas.

1 Prenda os suportes naTV

1-1 Determine o padrao de orificio daTV

Afrouxe os fixadores superior [A] e inferior [B].

Ajuste a placa do monitor [02] para encaixar no padrao de orificio da suaTV.
Verifique se a coluna central esté alinhada com o centro da TV.

Aperte os fixadores superior (A) e inferior (B). Nao aperte demais.

1-2 Selecione o diametro e o comprimento

O tipo da TV ajudara a determinar qual configuragao que deve ser usada. Combine o tipo da sua TV com a configuragao na préxima pagina.

A: Instalagdo usando espacadores de 4 ou 7 mm (TVs com parte traseira plana)

B: Instalacdo usando espacadores de 14 mm (TVs com parte traseira irregular)

C. Instalacdo usando espagadores de 24 mm (para TVs com parte traseira irregular e que exigem um comprimento maior do que o oferecido por um espacador de 14 mm.)
Rosqueie manualmente os parafusos nas inser¢des rosqueadas, na parte traseira da TV, para determinar o diametro correto do parafuso (M4, M5, M6, ou M8).

A CUIDADO: Evite possiveis ferimentos pessoais e dano a propriedade! Verifique se ha roscas adequadas para prender os suportes no monitor. Se vocé encontrar
resisténcia, pare imediatamente e contate o servico ao cliente. Use a combinagdo mais curta de parafuso e espacador para acomodar suas necessidades. Sua TV pode ser
danificada se vocé usar hardware longo demais.

1-3 Prenda os espacadores nos suportes

Prenda as arruelas de pressao [23] e os espacadores nos suportes [02].

1. Empurre a arruela de pressao [23] pelas aberturas adequadas dos suportes [02].

2. Encaixe a arruela de presséo [23] no espacador selecionado na etapa 1-2.

Se aTV tiver a parte traseira plana, use o espacador de 4 mm ou 7 mm [14 ou 15].

Se aTV tiver a parte traseira curva ou obstruida, ou se vocé precisar de mais espago para cabos, recuos ou protuberancias, use o espacador de 14 mm ou 24 mm [16 ou 17].

1-4 Prenda os suportes a uma TV com a parte traseira plana

Na etapa 1-2, se vocé selecionou o:

Parafuso M4 x 20 mm [04] ou M5 x 20 mm [07], use a arruela M4/M5 [18] e o espacador [14].

Parafuso M6 x 25 mm [10], use a arruela M6/M8 [19] e o espacador [15].

Parafuso M8 x 25 mm [12], use a arruela M6/M8 [19] e o espacador [14].

Confirme que os suportes estao nivelados na parte de tras da TV.

Se vocé precisar de mais espaco para cabos, recuos ou protuberancias, escolha uma das configuragdes abaixo.

1-4 Prenda os suportes a uma TV com a parte traseira irregular

Na etapa 1-2, se vocé selecionou o:

Parafuso M4 x 30 mm [05] ou M5 x 30 mm [08], use a arruela M4/M5 [18] e o espacador [16].

Parafuso M4 x 40 mm [06] ou M5 x 40 mm [09], use a arruela M4/M5 [18] e o espacador [17].

Parafuso M6 x 40 mm [11] ou M8 x 45 mm [13], use a arruela M6/M8 [19] e o espagador [17].

Confirme que os suportes estao nivelados na parte de tras da TV.

As configuracdes padrdo sdo mostradas. Para aplicacoes especiais, ou se vocé ndo tiver certeza sobre sua selecdo de ferramentas, contate o Servico ao cliente.

2 Monte a placa de parede Pino de madeira

2-1 Encontre os pinos
Para obter assisténcia na determinagao do local da placa da parede, consulte sanus.com.
Verifique o centro do(s) pino(s) com um furador ou um prego fino, ou use um localizador de pino borda a borda.

A CUIDADO: Evite possiveis ferimentos pessoais e dano a propriedade!
X Qualquer material que cubra a parede nao deve exceder 16 mm (5/8 pol.).
X Tamanho minimo do pino de madeira: comum 51 x 102 mm (2 x 4 pol.) (nominal 38 x 89 mm /1%2 x 3%z pol).

2-2 Marque a parede

Nivele a placa na parede [01] e marque os locais de furo.

20 6901-002080 <03>



2-3 Faca os furos-piloto

A CUIDADO: Evite possiveis ferimentos ou dano a propriedade! Os furos-piloto DEVEM ser perfurados até uma profundidade de 89 mm (32 pol.), usando uma
broca de 5,5 mm (7/32 pol.) de diametro.

2-4 Aperte os parafusos interfragmentarios

A CU_l DADO: 0 uso incorreto pode reduzir a poténcia de fixagao do parafuso interfragmentario. Para evitar possiveis ferimentos ou dano a propriedade:
x  NAO aperte demais os parafusos interfragmentérios [20].
X Aperte os parafusos interfragmentarios [20] somente até as arruelas [22] serem puxadas contra a placa da parede [01].

2 Monte a placa de parede Concreto sélido ou bloco de concreto

2-1 Marque a parede
Para obter assisténcia na determinagao do local da placa da parede, consulte sanus.com. Nivele a placa na parede [01] e marque os locais de furo.

A CUIDADO: Evite possiveis ferimentos ou dano a propriedade!

X Monte a placa da parede [01] diretamente na superficie de concreto.

X Espessura minima do concreto sélido: 203 mm (8 pol.)

X Tamanho minimo do bloco de concreto: 203 x 203 x 406 mm (8 x 8 x 16 pol.)
X Espaco horizontal minimo entre os fixadores: 177.8 mm (7 pol.).

2-2 Faga os furos-piloto

A CUIDADO: Evite possiveis ferimentos ou dano a propriedade!
X Os furos-piloto DEVEM ser perfurados até uma profundidade de 89 mm (32 pol.) usando uma broca de 10 mm (3/8 pol.) de didmetro.
X Nunca perfure na argamassa entre os blocos.

2-3 Insira as ancoras e parafusos interfragmentarios
Insira as ancoras do parafuso interfragmentério [21]. Depois insira os parafusos interfragmentarios [20] através da arruela [22],da placa de parede [01] e nas ancoras.

A CUIDADO: 0 uso incorreto pode reduzir a poténcia de fixacdo do parafuso interfragmentario. Para evitar possiveis ferimentos ou dano a propriedade:
x  Certifique-se de que as ancoras [21] estejam assentadas de forma plana na superficie de concreto.

X Aperte os parafusos interfragmentarios [20] somente até as arruelas [22] serem puxadas firmemente contra a placa da parede [01].

x  NAO aperte demais os parafusos interfragmentérios [20].

3 Prenda o braco na placa da parede

3-1 Alinhe os orificios

Instale o conjunto do braco [03] na placa da parede [01]. As cavilhas na parte superior do conjunto do brago se encaixam nos encaixes do carro deslizante superior.
Certifique-se de alinhar os orificios inferiores do conjunto do brago com o carro deslizante inferior.

3-2 Prenda o braco

Prenda o braco [03] na placa de parede [01] usando a chave sextavada [26] e o parafuso [25].

4 Prenda sua TV no braco

4-1 Posicione o braco

Posicione o braco [03] de modo que o conector angular fique pressionado contra a parede. Aperte o ajuste de tensao (T) para impedir que os bracos se movam durante
ainstalagdo do suporte da TV.

4-2 Prenda a TV no braco

Prenda o suporte da TV [02] no conjunto do brago [03]. Um clique audivel ocorre quando as partes sdo unidas corretamente.
4-3 Prenda o braco

INCLINE ATV PARA CIMA. Instale e aperte o parafuso de trava [24].

5 Ajustes

5-1 Remova as inser¢oes da placa de parede
5-2 Ajuste a tensao da base esquerda/direita
5-3 Ajuste a tensao de inclinacao acima/abaixo.
5-4 Ajuste a tensao do braco

5-5 Ajuste a altura

5-6 Ajuste o nivel Afrouxeos parafusos. Ajuste o nivel. Reaperte os parafusos.
6 Tratamento dos cabos

6-1 Remova as canaletas do cabo
Remova as tampas do brago pressionando a parte frontal da tampa; a parte traseira saltara para cima.
6-2 Direcione os cabos

Puxe cada braco em toda sua extensao e, entdo, direcione o cabo pelo braco. Deixe folga suficiente para evitar que os cabos se estendam quando o brago for movido.
Recoloque as canaletas do cabo.

Solucao de problemas e manutencao

Para remover a TV: (Consulte as ilustragdes na etapa 4.) ATV ndo mantém a posigao inicial e flutua para baixo:

1.  Desaparafuse o parafuso de trava [24]. 1. Ajuste a configuragao da tensao de inclinagdo (consulte a etapa 5-3).

2. Empurre para soltar a lingueta da trava (L). 2. Se o problema persistir, use uma opgao de instalacdo do suporte que utilize
3. Levante cuidadosamente a TV do brago [03]. espacadores menores (consulte a etapa 1-4).

ATV ndo mantém a posicao de inclinagao para baixo e flutua para cima:

1. Ajuste a configuragao da tenséo de inclinacao (consulte a etapa 5-3).

2. Se o problema persistir, use uma opgao de instalagdo do suporte que utilize
espacadores maiores (consulte a etapa 1-4).

6901-002080 <03> 21



Nederlands

BELANGRIJKE VEILIGHEIDSINSTRUCTIES - BEWAAR DEZE INSTRUCTIES - LEES DE VOLLEDIGE HANDLEIDING VOORAFGAAND

AAN HET GEBRUIK

Specificaties ziepagina3

Gewichtscapaciteit-NIET OVERSCHRIJDEN: 79 kg (175 Ib.) inclusief tv en accessoires
Zwenking: +£30°

Kanteling: +5° tot -15°

Waterpas: +5°

Weerbestendige roestvrijstalen hardware wordt geleverd voor installaties buitenshuis.

LET OP: voorkom persoonlijk letsel of schade aan de apparatuur!
Gebruik dit product niet voor doeleinden die niet expliciet zijn gespecificeerd door de fabrikant.
De wand moet geschikt zijn om vijf keer het gecombineerde gewicht van het scherm en de montagesteun te ondersteunen.
Dit product is niet ontworpen voor gebruik aan een muur met een metalen constructie!
Als u deze instructies niet begrijpt of twijfelt over de veiligheid van de installatie, de montage of het gebruik van dit product, neemt u contact op met de
klantenservice of belt u met een erkend vakman.
X De fabrikant is niet verantwoordelijk voor schade of letsel als gevolg van onjuiste montage of verkeerd gebruik.

Benodigd gereedschap zie pagina 4

Xlllblllll

Bijgeleverde onderdelen en materialen zie pagina4

A WAARSCHUWING: pit product bevat kleine onderdelen die verstikkingsgevaar kunnen opleveren als ze worden ingeslikt.

Controleer voor de montage of alle onderdelen onbeschadigd aanwezig zijn. Mochten er onderdelen ontbreken of beschadigd zijn, breng het beschadigde item dan
niet terug naar de dealer, maar neem contact op met de klantenservice. Gebruik nooit beschadigde onderdelen!

OPMERKING: Met M4, M5, M6 of M8 wordt de diameter beschreven, met mm wordt de lengte beschreven van schroeven die zijn voorzien van het label M# X ##mm.
Niet alle bijgeleverde materialen zullen worden gebruikt.

1 De beugels aan de tv monteren

1-1 Het gatenpatroon van de tv bepalen

Draai de bovenste [A] en onderste [B] bevestigingen los.

Pas de monitorplaat [02] zodanig aan dat deze op het gatenpatroon van uw tv past.
Zorg ervoor dat de middenkolom is uitgelijnd met het midden van de tv.

Draai de bovenste (A) en onderste (B) bevestigingen vast. Draai ze niet te vast.

1-2 De diameter en lengte van de materialen selecteren

Op basis van het type tv kunt u bepalen welke materialenconfiguratie u moet gebruiken. Zoek de voorgestelde materialenconfiguratie voor uw type tv op de volgende pagina.
A. Installatieoptie met afstandsringetjes van 4 of 7 mm (tv's met een vlakke achterkant)

B. Installatieoptie met afstandsringetjes van 14 mm (tv's met een onregelmatige achterkant)

C. Installatieoptie met afstandsringetjes van 24 mm (voor tv's met een onregelmatige achterkant die meer lengte nodig hebben dan het afstandsringetje van 14 mm biedt)
U moet de schroeven in de schroefinzetten aan de achterkant van de tv handmatig vastdraaien, zodat u de juiste schroefdiameter kunt bepalen (M4, M5, M6 of M8).

A LET OP: voorkom mogelijk persoonlijk letsel en apparatuurschade! Controleer of er voldoende schroefdraad is om de beugels mee op het scherm te bevestigen.
Als u weerstand voelt, moet u onmiddellijk stoppen en contact opnemen met de klantenservice. Gebruik de kortst mogelijke combinatie van schroef en afstandsringetje
om te voorzien in uw behoeften. Als u materialen gebruikt die te lang zijn, kunt u hiermee mogelijk uw tv beschadigen.

1-3 Afstandsringetjes aan de beugels bevestigen

Bevestig de schouderplaatjes [23] en afstandsringetjes aan de beugels [02].

1. Duw het schouderplaatje [23] door de toepasselijke openingen van de beugels [02].

2. Klik het schouderplaatje [23] in het afstandsringetje dat u in stap 1-2 hebt geselecteerd.

Als uw tv een vlakke achterkant heeft, gebruikt u het afstandsringetje van 4 mm of 7 mm [14 of 15].

Als uw tv een gebogen achterkant of een achterkant met uitsteeksels heeft, of als u meer ruimte nodig hebt voor kabels, uitsparingen of uitsteeksels, gebruikt u het
afstandsringetje van 14 mm of 24 mm [16 of 17].

1-4 De beugels bevestigen aan een tv met een vlakke achterkant

Als uin stap 1-2 het volgende hebt geselecteerd:

M4 x 20 mm [04] of M5 x 20 mm [07] bout, gebruik dan het M4/M5-plaatje [18] en het afstandsringetje [14].

M6 x 25 mm [10] bout, gebruik dan het M6/M8-plaatje [19] en het afstandsringetje [15].

M8 x 25 mm [12] bout, gebruik dan het M6/M8-plaatje [19] en het afstandsringetje [14].

Controleer of de beugels waterpas op de achterkant van de tv liggen.

Als u extra ruimte nodig hebt voor kabels, uitsparingen of uitsteeksels, kiest u een van de onderstaande configuraties.

1-4 Beugels bevestigen aan een tv met een onregelmatige achterkant

Als uin stap 1-2 het volgende hebt geselecteerd:

bout M4 x 30 mm [05] of M5 x 30 mm [08], gebruik dan het M4/M5-plaatje [18] en het afstandsringetje [16].

bout M4 x 40 mm [06] of M5 x 40 mm [09], gebruik dan het M4/M5-plaatje [18] en het afstandsringetje [17].

bout M6 x 40 mm [11] of M8 x 45 mm [13], gebruik dan het M6/M8-plaatje [19] en het afstandsringetje [17].

Controleer of de beugels waterpas op de achterkant van de tv liggen.

De standaardconfiguraties worden weergegeven. Voor speciale toepassingen of als u twijfelt over uw hardwarekeuze, kunt u contact opnemen met de klantenservice.

2 De wandplaat bevestigen Houten drager

2-1 De dragers zoeken

Voor hulp bij het bepalen van de locatie voor de wandplaat, zie de Height Finder op sanus.com.
Controleer het midden van de drager(s) met een priem of een dunne spijker, of gebruik een balkzoeker van rand tot rand.

A LET OP: voorkom persoonlijk letsel of schade aan de apparatuur!
X Materialen die de muur bedekken, mogen niet dikker zijn dan 16 mm (5/8 inch).
X Minimale grootte houten drager: gebruikelijk 51 x 102 mm (2 x 4 inch) (nominaal 38 x 89 mm / 1%2 x 3%z inch).

2-2 Markeringen op de wand aanbrengen
Plaats de wandplaat [01] waterpas en markeer de locaties van de gaten.

22 6901-002080 <03>



2-3 Montagegaten boren

A LET OP: voorkom mogelijk letsel of schade aan meubilair! De montagegaten MOETEN tot een diepte van 89 mm (3% inch) worden geboord met behulp van
een boorkop van 5,5 mm (7/32 inch).

2-4 De bouten vastdraaien

A VOORZICHTIG: Een onjuist gebruik kan de grip van de bout verminderen. Zo voorkomt u persoonlijk letsel of materiéle schade:
x  Draai de bouten [20] NIET te strak.
X  Draai de bouten [20] alleen vast tot de afstandsringetjes [22] stevig tegen de wandplaat [01] zitten.

2 De wandplaat bevestigen Massief beton of betonblok

2-1 Markeringen op de wand aanbrengen
Voor hulp bij het bepalen van de locatie voor de wandplaat, zie de Height Finder op sanus.com. Plaats de wandplaat [01] waterpas en markeer de locaties van de gaten.

A VOORZICHTIG: voorkom mogelijk letsel of schade aan meubilair!

X Bevestig de wandplaat [01] rechtstreeks op het betonnen opperviak.
X Minimale dikte massief beton: 203 mm (8 inch).

X Minimale grootte betonblok: 203 x 203 x 406 mm (8 x 8 x 16 inch).

X  Minimale horizontale afstand tussen bevestigingen: 177.8 mm (7 in).

2-2 Montagegaten boren
A VOORZICHTIG: voorkom mogelijk letsel of schade aan meubilair!

x  De montagegaten MOETEN tot een diepte van 89 mm (3% inch) worden geboord met behulp van een boorkop van 10 mm (3/8 inch).
X Boor nooit in het cement tussen blokken.

2-3 Ankers en bouten plaatsen
Plaats de ankers voor de bouten [21]. Steek vervolgens de bouten [20] door het afstandsringetje [22] en de wandplaat [01] in de ankers.

A VOORZICHTIG: ten onjuist gebruik kan de grip van de bout verminderen. Zo voorkomt u persoonlijk letsel of materiéle schade:
X Zorg ervoor dat de ankers [21] helemaal in het betonoppervlak worden geplaatst.

X  Draai de bouten [20] alleen vast tot de afstandsringetjes [22] stevig tegen de wandplaat [01] zitten.

X Draai de bouten [20] NIET te strak.

3 Arm aan wandplaat bevestigen

3-1 De gaten uitlijnen

Installeer het armmechanisme [03] in de wandplaat [01]. De pennen aan de bovenkant van het armmechanisme passen in de sleuven van de bovenste schuifwagen.
Zorg ervoor dat u de onderste gaten van het armmechanisme op een lijn brengt met de gaten in de onderste schuifwagen.

3-2 De arm vastzetten
Bevestig de arm [03] aan de wandplaat [01] met behulp van de zeskantsleutel [26] en schroef [25].

4 De tv aan de arm bevestigen

4-1 De arm plaatsen

Plaats de arm [03] zodanig dat een elleboog tegen de wand drukt. Draai de spanningsaanpassing (T) vast om te voorkomen dat de armen bewegen terwijl u de tv-
beugel installeert.

4-2 De tv aan de arm bevestigen

Bevestig de tv-beugel [02] aan de arm [03]. U hoort een klik wanneer de onderdelen goed zijn gemonteerd.
4-3 De arm vastzetten

KANTEL DE TV OMHOOG. Plaats borgschroef [24] en draai deze vast.

5 Aanpassingen

5-1 Inzetten van de wandplaat verwijderen

5-2 De draaispanning naar links/rechts aanpassen
5-3 De kantelspanning omhoog/omlaag aanpassen
5-4 De armspanning aanpassen

5-5 De hoogte aanpassen

5-6 Het niveau aanpPassen Draaide schroeven los. Pas het niveau aan. Draai de schroeven opnieuw vast.

6 Kabelbeheer
6-1 De kabelafdekkingen verwijderen

Verwijder de armafdekkingen door op de voorkant van de afdekking te drukken. De achterkant van de afdekking springt dan naar voren.
6-2 Kabelvoering

Trek iedere arm volledig uit en leid vervolgens de kabels door de arm. Laat genoeg speling over om te voorkomen dat de kabels uitrekken wanneer u de arm beweegt.
Bevestig de kabelafdekkingen weer.

Probleemoplossing en onderhoud

De tv verwijderen: (Zie de illustraties bij stap 4.) Tv blijft niet in de standaardpositie staan en beweegt omlaag:

1. Draai de borgschroef [24] los. 1. Pasdeingestelde kantelspanning aan (zie stap 5-3).

2. Duw op vergrendelklep (L) om deze vrij te geven. 2. Alshet probleem zich blijft voordoen, gebruikt u de optie met een
3. Til de tv voorzichtig van de arm [03] af. beugelinstallatie waarbij kortere afstandsringetjes worden gebruikt
Tv blijft niet in de omlaag gekantelde positie staan en beweegt naar boven: (zie stap 1-4).

1. Pasdeingestelde kantelspanning aan (zie stap 5-3).

2. Als het probleem zich blijft voordoen, gebruikt u de optie met een
beugelinstallatie waarbij langere afstandsringetjes worden gebruikt
(zie stap 1-4).

6901-002080 <03> 23



Italiano

ISTRUZIONI DI SICUREZZA IMPORTANTI - CONSERVARE QUESTE ISTRUZIONI - LEGGERE TUTTE LE ISTRUZIONI PRIMA DI USARE

QUESTO PRODOTTO

Speciﬁche Vedere pagina 3

Portata-NON ECCEDERE: 79 kg (175 libbre) comprende televisore e accessori

Funzione girevole: +30°

Inclinazione: da +5°a-15°

Livello: £5°

Per le installazioni in esterni, viene fornito hardware in acciaio inossidabile resistente alle intemperie.

ATTENZIONE: evitare la possibilita di danni alle cose e lesioni alle persone!
Non utilizzare il prodotto per qualsiasi scopo non esplicitamente specificato dal produttore.
La parete deve essere in grado di sostenere cinque volte il peso complessivo del monitor e di tutti i supporti.
Questo prodotto non & progettato per |'uso su pareti con montanti metallici.
Se le istruzioni risultassero poco chiare o in casi dubbi riguardo la sicurezza dell'installazione, dell'assemblaggio o dell'utilizzo del prodotto, contattare |'Assistenza
clienti oppure rivolgersi a un tecnico qualificato.
x|l produttore non & responsabile per danni o lesioni personali derivanti dall'assemblaggio o dall'uso non corretti.

Strumenti richiesti vederea pagina 4

Xlllblllll

Pezzi e componenti forniti vedere a pagina 4

A ATTENZIONE: questo prodotto comprende elementi di piccole dimensioni che potrebbero causare il soffocamento in caso di ingestione.

Prima di iniziare il montaggio, assicurarsi di avere tutti i pezzi, e che questi non siano stati danneggiati. Se qualsiasi pezzo manca o risulta danneggiato, non riportare
I'elemento danneggiato in negozio, rivolgersi invece all'Assistenza clienti. Non usare mai pezzi danneggiati!

NOTA: M4, M5, M6 o M8 descrive il diametro, mm descrive la lunghezza delle viti che sono etichettate M# X ##mm. Non tutti i componenti inclusi nella confezione
verranno usati.

1 Fissare le staffe allaTV

1-1 Stabilire il tipo di foro per TV

Allentare i dispositivi di fissaggio superiore [A] e inferiore [B].

Regolare la piastra di monitoraggio [02] in modo che si adatti alla sequenza dei fori di montaggio del televisore.
Assicurarsi che la colonna centrale sia allineata con il centro del televisore.

Stringere i dispositivi di fissaggio superiore (A) e inferiore (B). Non stringere eccessivamente.

1-2 Selezionare il diametro e la lunghezza dei componenti

Il tipo di televisore puo aiutare a determinare quale configurazione dei componenti usare. Confrontare il tipo di televisore con la configurazione dei componenti suggerita
nella pagina successiva.

A. Opzione di installazione con distanziatori da 4 a 7 mm (televisori con il retro piatto)

B. Opzione di installazione con distanziatori da 14 mm (televisori con il retro irregolare)

C. Opzione di installazione con distanziatori da 24 mm (per televisori con il retro irregolare che richiedono una lunghezza maggiore di quella fornita dal distanziatore da 14 mm).
Presentare le viti negli inserti filettati sul retro del televisore per determinare il diametro corretto (M4, M5, M6, o M8).

A ATTENZIONE: evitare la possibilita di danni alle cose o lesioni alle persone! Assicurarsi che la parte filettata sia sufficiente ad assicurare le staffe al monitor.
Se si avverte resistenza, fermarsi subito e contattare I'Assistenza clienti. Per rispondere alle proprie esigenze, utilizzare la combinazione vite/distanziatore piu corta.
Limpiego di componenti troppo lunghi potrebbe danneggiare il televisore.

1-3 Collegare i distanziatori alle staffe

Fissare le rondelle spallamento [23] e i distanziatori alle staffe [02].

1. Spingere la rondella spallamento [23] attraverso le opportune aperture delle staffe [02].

2. Farscattare la rondella spallamento [23] nel distanziatore selezionato al passo 1-2.

Se il televisore ha il retro piatto, usare il distanziatore da4 mm o da7 mm [14 0 15].

Se il televisore ha il retro curvo o ostruito, oppure se & necessario uno spazio maggiore per i cavi, incassi o sporgenze, usare un distanziatore da 14 mm o un distanziatore
da24 mm[16,17].

1-4 Fissare le staffe a un televisore con il retro piatto

Al passo 1-2, se si seleziona la:

bullone M4 x 20 mm [04] o M5 x 20 mm [07], usare la rondella M4/M5 [18] e il distanziatore [14].

bullone M6 x 25 mm [10] usare la rondella M6/M8 [19] e il distanziatore [15].

bullone M8 x 25 mm [12] usare la rondella M6/M8 [19] e il distanziatore [14].

Verificare che le staffe siano livellate sul retro del televisore.

Se & necessario uno spazio maggiore per sistemare cavi, incassi o sporgenze, scegliere una delle configurazioni sottostanti.

1-4 Fissare le staffe a un televisore con il retro irregolare

Al passo 1-2, se si seleziona la:

bullone M4 x 30 mm [05] o M5 x 30 mm [08], usare la rondella M4/M5 [18] e il distanziatore [16].

bullone M4 x 40 mm [06] o M5 x 40 mm [09], usare la rondella M4/M5 [18] e il distanziatore [17].

bullone M6 x 40 mm [11] 0 M8 x 45 mm [13], usare la rondella M6/M8 [19] e il distanziatore [17].

Verificare che le staffe siano livellate sul retro del televisore.

Lillustrazione mostra le configurazioni standard. Per applicazioni particolari, o in caso di qualsiasi dubbio sulla selezione dell'elemento, rivolgersi all’Assistenza clienti.

2 Montare la piastra a muro Montante in legno

2-1 Individuare i montanti

Per determinare la posizione della piastra, & possibile consultare la funzione di assistenza Height Finder sul sito sanus.com.
Verificare il centro del montante o dei montanti con un punteruolo, un chiodo sottile, oppure con un cercamontanti per rilevare la distanza da bordo a bordo.

AATTENZ'ONE: evitare la possibilita di danni alle cose e lesioni alle persone!
X Lo spessore di qualsiasi materiale che copre la parete non deve eccedere i 16 mm (5/8 poll.).
X Dimensione minima del montante di legno: normale 51 x 102 mm (2 x 4 pollici) (nominale 38 x 89 mm / 1% x 3%2 pollici).

2-2 Contrassegnare la parete

Mettere a livello la piastra a muro [01] e contrassegnare le posizioni dei fori.

24 6901-002080 <03>



2-3 Praticare i fori guida

A ATTENZIONE: evitare la possibilita di danni alle cose o lesioni alle persone! | fori guida DEVONO essere praticati a una profondita di 89 mm (3% poll.), con una
punta per trapano del diametro da 5,5 mm (7/32 poll.).

2-4 Serrare i tirafondi

A ATTENZIONE: Iutilizzo improprio potrebbe ridurre la capacita di tenuta dei tirafondi. Per evitare la possibilita di danni alle cose o lesioni alle persone:
X NON serrare eccessivamente i tirafondi [20].
X  Serrare i tirafondi [20] solo fino a quando le rondelle [22] non sono a livello con la piastra a parete [01].

2 Montare la piastra a muro Calcestruzzo pieno e blocchi di calcestruzzo

2-1 Contrassegnare la parete

Per determinare la posizione della piastra, & possibile consultare la funzione di assistenza Height Finder sul sito sanus.com. Mettere a livello la piastra a muro [01] e
contrassegnare le posizioni dei fori.

A ATTENZIONE: evitare Ia possibilita di danni alle cose o lesioni alle persone!

X Montare la piastra a muro [01] direttamente sulla superficie di calcestruzzo.

X Spessore minimo del calcestruzzo: 203 mm (8 poll.).

X Dimensione minima del blocco di calcestruzzo: 203 x 203 x 406 mm (8 x 8 x 16 pollici).
X Spazio orizzontale minimo tra gli elementi di fissaggio: 177.8 mm (7 poll.).

2-2 Praticare i fori guida
A ATTENZIONE: evitare la possibilita di danni alle cose o lesioni alle persone!

x| fori guida DEVONO essere praticati a una profondita di 89 mm (3% poll.) con una punta per trapano del diametro da 10 mm (3/8 poll.).
X Non praticare mai i fori nei giunti di malta tra i blocchi di calcestruzzo.

2-3 Inserire i tasselli e i tirafondi
Inserire i tasselli dei tirafondi [21]. Quindi inserire i tirafondi [20] attraverso le rondelle [22] la piastra a muro [01] e nei tasselli.

A ATTENZIONE: I'utilizzo improprio potrebbe ridurre la capacita di tenuta dei tirafondi. Per evitare la possibilita di danni alle cose o lesioni alle persone:
X Assicurarsi che i tasselli [21] siano inseriti a livello rispetto alla superficie di calcestruzzo.

x  Serrare i tirafondi [20] solo fino a quando le rondelle [22] non sono a livello con la piastra a parete [01].

X NON serrare eccessivamente i tirafondi [20].

3 Fissare il braccio alla piastra a muro

3-1 Allineare i fori

Installare il gruppo braccio [03] nella piastra a muro [01]. | perni sulla parte superiore del gruppo braccio si inseriscono delle asole del carrello scorrevole superiore.
Assicurarsi di allineare i fori inferiori del gruppo braccio con i fori nel carrello scorrevole inferiore.

3-2 Fissare il braccio
Fissare il braccio [03] alla piastra a muro [01] utilizzando una chiave esagonale [26] e una vite [25].

4 Collegare il televisore al braccio

4-1 Posizionare il braccio

Posizionare il braccio [03] in modo che un gomito sia appoggiato alla parete. Serrare la regolazione della tensione (T) per evitare che i bracci si muovano durante l'instal-
lazione della staffa del televisore.

4-2 Collegare il televisore al braccio

Fissare la staffa del televisore [02] al gruppo braccio [03]. Se le parti sono montate correttamente, si dovrebbe sentire un “clic” ben distinto.
4-3 Fissare il braccio

INCLINARE IL TELEVISORE VERSO L'ALTO. Installare e stringere la vite di fissaggio [24].

5 Regolazioni

5-1 Rimuovere gli inserti della piastra a parete

5-2 Regolare la rotazione verso sinistra o verso destra
5-3 Regolare la tensione dell’inclinazione alto/basso
5-4 Regolare la tensione del braccio

5-5 Regolare l'altezza

5-6 Regolare i livello Allentare le viti. Regolare il livello. Serrare nuovamente le viti.

6 Gestione dei cavi

6-1 Rimuovere le coperture del cavo
Rimuovere i coperchi dei bracci premendo la parte anteriore del coperchio; la parte posteriore del coperchio si sollevera.
6-2 Instradare i cavi

Tirare ciascun braccio fino alla completa estensione, quindi far passare i cavi attraverso il braccio. Lasciare abbastanza gioco da evitare lo stiramento dei cavi quando si
muove il braccio. Riposizionare i coperchi del cavo.

Risoluzione dei problemi e manutenzione

Per rimuovere il televisore: (Vedere le illustrazioni al passo 4). I televisore non mantiene la posizione home, e si sposta verso l'alto:

1. Allentare la vite di bloccaggio [24]. 1. Regolare I'impostazione della tensione dell'inclinazione (vedere il passo 5-3).
2. Spingere per rilasciare la linguetta di bloccaggio (L). 2. Seil problema persiste, usare un'opzione di installazione con una staffa che
3. Sollevare con cura il televisore dal braccio [03]. impiega distanziatori piu corti (vedere il passo 1-4).

Il televisore non mantiene l'inclinazione verso il basso, e si sposta verso l'alto:

1. Regolare I'impostazione della tensione dell'inclinazione (vedere il passo 5-3).

2. Seil problema persiste, usare un‘opzione di installazione con una staffa che
impiega distanziatori piti lunghi (vedere il passo 1-4).

6901-002080 <03> 25



Suomi

TARKEITA TURVALLISUUSOHJEITA - SAILYTA NAMA OHJEET - LUE OPAS KOKONAAN ENNEN LAITTEEN KAYTTAMISTA

Tekniset tiedot katsosivu3

Painokapasiteetti-ALA YLITA: 79 kg (175 Ib.) mukaan lukien TV ja mahdolliset lisilaitteet

Kaanto: +30°

Kallistus: +5°--15°

Taso: £5°

Ulkoasennusta varten laitteen mukana toimitetaan ruostumattomasta terdksesta valmistetut kiinnitysosat.

VAROITUS: vilts mahdolliset henkilévahingot ja laitevauriot!
Kayta laitetta vain valmistajan ilmoittamiin kdyttotarkoituksiin.
Seindn tdytyy kestda viisi kertaa ndyton ja telineen yhteispaino.
Laitetta ei voi asentaa seinalle, jossa on metallikoolaus!
Jos et ymmarra nditd ohjeita, tai jos sinulla on laitteen kokoamiseen, asennukseen tai kdyttamiseen liittyvia kysymyksid, ota yhteyttd asiakaspalveluun tai soita
valtuutetulle rakentajalle.
X Valmistaja ei ole vastuussa virheellisen kokoamisen tai kdyton aiheuttamista vaurioista tai vahingoista.

Tarvittavat ty6kalut katso sivu 4

llllblllxl

Toimitetut osat ja kiinnitysosat katsosivu4

A VAROITUS: Laite sisaltaa pienid osia, jotka voivat aiheuttaa tukehtumisvaaran.

Varmista ennen kokoamista, ettd pakkaus sisaltda kaikki osat ja ettei osissa ole vaurioita. Jos osia puuttuu tai ne ovat vaurioituneita, ota yhteyttd asiakaspalveluun;
413 palauta vaurioituneita osia valmistajalle. Ald kdyté vaurioituneita osia!

HUOMAUTUS: M4, M5, M6 tai M8 kertoo ruuvin halkaisijan, mm ruuvin pituuden. Ruuvien merkintdtapa on M# X ##mm. Kaikkia laitteen mukana toimitettuja
kiinnitysosia ei kayteta.

1 Kiinnikkeiden kiinnittaminen televisioon

1-1 Maarita TV:n reikdkuvio

Loysaa yla- [A] ja ala- [B] kiinnittimet.

Saada nayttolevy [02] vastaamaan television reikakuviota.

Varmista, etta keskipylvas on kohdistettu television keskikohdan kanssa
Kirista yl&- (A) ja ala- (B) kiinnittimet. Al3 kirist liian tiukalle.

1-2 Valitse kiinnitysosan halkaisija ja pituus

Television tyyppi auttaa maarittamaan kaytettavat kiinnitysosat. Katso tyyppikohtaiset kiinnitysosat seuraavalta sivulta.

A. Asennus 4 tai 7 mm:n valikappaleiden kanssa (TV:t, joiden takaosa on tasainen)

B. Asennus 14 mm:n vdlikappaleiden kanssa (TV:t, joiden takaosa on epdsaannéllinen)

C. Asennus 24 mm:n vilikappaleiden kanssa (TV:t, joiden takaosa on epasaannollinen ja joihin 14 mm:n vélikappale ei ole riittava.)
Ruuvaa ruuveja kdsin TV:n takaosaan maarittaaksesi oikean halkaisijakoon (M4, M5, M6 tai M8).

A VAROITUS: vilts mahdolliset henkilévahingot ja laitevauriot! Varmista, ettd kiinnikkeiden kiinnittamiseksi on sopivat kierteet. Jos kohtaat vastustusta, lopeta
vélittdmasti ja ota yhteytta asiakaspalveluun. Kayta lyhintd mahdollista, tarkoitukseen sopivaa ruuvi-vélikappale-yhdistelmaa. Liian pitkien kiinnitysosien kdyttaminen voi
vaurioittaa TV:ta.

1-3 Kiinnita valikappaleet kiinnikkeisiin

Kiinnita laippa-aluslevyt [23] ja vélikappaleet kiinnikkeisiin [02].

1. Paina laippa-aluslevy [23] kiinnikkeiden aukkojen lapi [02].

2. Napsauta laippa-aluslevy [23] kohdassa 1-2 valittuun vélikappaleeseen.

Jos TV:n takaosa on tasainen, kdyta joko 4 mm:n tai 7 mm:n valikappaleita [14 tai 15].

Jos TV:n takaosa on kaareva tai epdsaanndllinen, tai jos tarvitset lisétilaa johtoja, syvennyksia tai ulokkeita varten, kdyta joko 14 mm:n tai 24 mm:n valikappaleita [16, 17].

1-4 Kiinnikkeiden kiinnittaminen televisioon, jonka takaosa on tasainen

Jos kohdassa 1-2 valitaan:

M4 x 20 mm [04] tai M5 x 20 mm [07] pultti, kdytd M4/M5-aluslevya [18] ja vélikappaletta [14].

M6 x 25 mm pultti [10], kdytd M6/M8-aluslevya [19] ja vélikappaletta [15].

M8 x 25 mm pultti [12], kdyta M6/M8-aluslevya [19] ja vélikappaletta [14].

Varmista, ettd kiinnikkeet ovat tasaisesti TV:n takaosaa vasten.

Jos tarvitset lisétilaa johtoja, syvennyksia tai ulokkeita varten, kdyta jotakin alla esitetyista asennustavoista.

1-4 Kiinnikkeiden kiinnittaminen televisioon, jonka takaosa on epatasainen

Jos kohdassa 1-2 valitaan:

M4 x 30 mm [05] tai M5 x 30 mm [08] pultti, kdytd M4/M5-aluslevya [18] ja vélikappaletta [16].

M4 x 40 mm [06] tai M5 x 40 mm [09] pultti, kdytd M4/M5-aluslevyé [18] ja valikappaletta [17].

M6 x 40 mm [11] tai M8 x 45 mm pultti [13], kdytd M6/M8-aluslevya [19] ja vélikappaletta [17].

Varmista, ettd kiinnikkeet ovat tasaisesti TV:n takaosaa vasten.

Kuvassa tavalliset asennustavat. Ota erityistapauksissa ja kiinnitysosien valintaa koskevissa kysymyksissad yhteytta asiakaspalveluun.

2 Seinalevyn kiinnittaminen koolauspuut

2-1 Etsi koolauspuut
Jos tarvitset apua seindlevyn sijainnin madarittamisessd, tutustu Height Finder -sovellukseen osoitteessa sanus.com.
Etsi koolauspuiden keskikohta lavistimelld, ohuella naulalla tai mittarilla.

AVARO'TUS: Vélta mahdolliset henkilévahingot ja laitevauriot!
X Seinaa peittdvan materiaalin paksuus saa olla enintdan 16 mm (5/8 in.).
X Koolauspuiden vahimmaiskoko: tavallinen 51 x 102 mm (2 x 4 in.) (nimellinen 38 x 89 mm (1%2 x 3'2in.))

2-2 Merkitse reikien paikat seindlle
Aseta seindlevy [01] vaakasuoraan ja merkitse reikien paikat.

26 6901-002080 <03>



2-3 Poraa ohjausreiit

A VAROITUS: vilts mahdolliset henkilévahingot ja laitevauriot! Ohjausreikien syvyyden TAYTYY olla vihintidan 89 mm (3% in.) ja ne tiytyy porata halkaisijaltaan
5,5 mm:n (7/32 in.) terédlla.

2-4 Kirista kansiruuvit

A VABO'TUS: Virheellinen kaytto voi alentaa kansiruuvien pitovoimaa. Valta mahdolliset henkilévahingot ja laitevauriot:
x  ALA kiristd kansiruuveja [20] liian tiukalle.
x  Kirista kansiruuveja [20] vain siihen asti, kunnes aluslevyt [22] painuvat tiukasti seindlevya [01] vasten.

2 Seinalevyn kiinnittaminen betoni tai betoniharkko

2-1 Merkitse reikien paikat seinélle

Jos tarvitset apua seindlevyn sijainnin madarittamisessa, tutustu Height Finder -sovellukseen osoitteessa sanus.com. Aseta seindlevy [01] vaakasuoraan ja merkitse
reikien paikat.

A VAROITUS: viits mahdolliset henkilévahingot ja laitevauriot!

x  Kiinnitd seindlevy [01] suoraan betonipinnalle.

x Betonin vahimmaispaksuus: 203 mm (8 in.).

X Betoniharkon véahimmaiskoko: 203 x 203 x 406 mm (8 x 8 x 16 in.)

X Kiristimien vélinen véahimmaisetdisyys vaakasuunnassa: 177.8 mm (7 in.).

2-2 Poraa ohjausreiit

A VAROITUS: vilts mahdolliset henkildvahingot ja laitevauriot!
X Ohjausreikien syvyyden TAYTYY olla vahintdan 89 mm (3%2in.) ja ne tdytyy porata halkaisijaltaan 10 mm:n (3/8 in.) teralla.
x  Ald poraa harkkojen vélissa olevaan laastiin.

2-3 Kiinnita ankkurit ja kansiruuvit
Kiinnita kansiruuvin ankkurit [21]. Kiinnita sitten kansiruuvit [20] aluslevyjen [22] ja seindlevyn [01] lapi ankkureihin.

A VAROITUS: virheellinen kaytto voi alentaa kansiruuvien pitovoimaa. Vélta mahdolliset henkilévahingot ja laitevauriot:
X Varmista, ettd ankkurit [21] ovat samassa tasossa betonipinnan kanssa.

X Kiristd kansiruuveja [20] vain siihen asti, kunnes aluslevyt [22] painuvat tiukasti seindlevya [01] vasten.

@  ALA kiristd kansiruuveja [20] liian tiukalle.

3 Tukivarren kiinnittaminen seindlevyyn

3-1 Kohdista reiat

Asenna varsikokoonpano [03] seindlevyyn [01]. Varsikokoonpanon paalld olevat tapit menevat ylempaan liukuvaunuun. Kohdista varsikokoonpanon alareiat alemman
liukuvaunun reikien kanssa.

3-2 Kiinnita varsi
Kiinnitd varsi [03] seindlevyyn [01] kuusioavaimella [26] ja ruuvilla [25].

4 TV:n kiinnittaminen varteen

4-1 Aseta varsi paikalleen

Aseta tukivarsi [03] niin, ettd kulmakappale painuu seinaa vasten. Kirista jaykkyyden saato (T). Nain tukivarret eivat voi lilkkua TV-kiinnikkeen asennuksen yhteydessa.
4-2 Kiinnita TV varteen

Kiinnita TV-kiinnike [02] varsikokoonpanoon [03]. Naksahdus kertoo osien olevan paikoillaan.
4-3 Kiinnita varsi

TV:N KALLISTAMINEN YLOSPAIN. Asenna ja kirista lukitusruuvi [24].

5 Saadot

5-1 Poista seinalevyn liittimet

5-2 Sadda vasemmalle / oikealle kdantamisen jaykkyytta
5-3 Sadda ylos / alas kallistuksen jaykkyyta

5-4 Saada varren jaykkyytta

5-5 Saada korkeutta

5-6 Saada vaaktaso Loyséaa ruuvit. sddda vaakataso. Kirista ruuvit uudelleen.

6 Kaapelisuoja

6-1 Poista kaapelisuojat

Poista varsisuojat painamalla suojan etuosasta; suojan takaosa nousee yldspdin.

6-2 Reitita kaapelit

Veda varret tayteen pituuteen ja veda johdot varren lapi. Jata riittavasti ylimaaraista johtoa, jotta johto ei veny vartta liikutettaessa. Kiinnita kaapelisuojat.

Vianetsinta ja huolto

TV:n poistaminen: (Katso kuvat kohdasta 4.) TV ei pysy paikallaan, vaan kallistuu alaspain:

1. Avaa kiinnitysruuvi [24]. 1. Saada kallistuksen jaykkyysasetusta (katso kohta 5-3).

2. Vapauta lukituskieleke (L) painamalla. 2. Josongelma jatkuu, asenna TV uudelleen kdyttamamalla lyhyempia
3. Nosta TV varovasti varresta [03]. vélikappaleita (katso kohta 1-4).

TV ei pysy alaspain kallistettuna, vaan se palaa takaisin ylos:

1. Saada kallistuksen jaykkyysasetusta (katso kohta 5-3).

2. Josongelma jatkuu, asenna TV uudelleen kdyttamamalla pidempia
vélikappaleita (katso kohta 1-4).

6901-002080 <03> 27



VIKTIGA SAKERHETSANVISNINGAR - SPARA DESSA ANVISNINGAR - LAS HELA BRUKSANVISNINGEN INNAN DU ANVANDER
DENNA PRODUKT

Specifikationer sesidans

Viktkapacitet - OVERSKRID INTE: 79 kg (175 Ib.), inkluderar TV och tillbehor
Vridning: +30°
Lutning: +5° till -15°
Niva: +5°
Véadertalig utrustning av rostfritt stal for anpassning till installation utomhus.
FORSIKTIGT: undvik personskada och skada pa egendom.
Anvand inte denna produkt for andra @andamal &n dem som uttryckligen omnamns av tillverkaren.
Vaggen maste kunna béra en vikt pa upp till fem ganger bildskdarm och upphangning tillsammans.
Produkten &r inte avsedd fér anvandning pa vaggar med metallreglar!
Om du inte forstar dessa anvisningar eller ar tveksam om installationen, monteringen eller anvandningen ar saker, kontakta kundtjanst eller en kvalificerad tekniker.
Tillverkaren kan inte hallas ansvarig for skador eller olycksfall som fororsakats av felaktig montering eller anvéandning.

Verktyg som behovs sesidan4

lllllblllll

Medfoljande delar och monteringstillbehor sesidan4

A VARNING: pen hir produkten innehaller sma delar som kan utgora kvavningsrisk om de svaljs.

Innan du paborjar hopmonteringen ska du kontrollera att alla delar finns med och &r intakta. Om nagon del saknas eller &r skadad ska du inte returnera den skadade
produkten till din aterforsaljare, utan vénda dig direkt till kundtjénst. Anvand aldrig skadade delar!

Obs! M4, M5, M6 eller M8 anger diameter, mm anger langden pa de skruvar som betecknas M# X ##mm. Alla monteringstillbehdr som medféljer kommer inte att anvéndas.

1 Montera fastena pa TV:n

1-1 Bestam TV:ns halmonster

Lossa de 6vre [A] och nedre [B] fastanordningarna.

Justera bildskarmsplattan [02] sa att den passar TV:ns halmonster.
Kontrollera att staven i mitten ar inriktad mot TV:ns mitt.

Dra at de 6vre (A) och nedre (B) fastanordningarna. Dra inte at for hart.

1-2 Vélj diameter och lingd pa monteringstillbehdren

Med hjalp av din TV-typ avgor du vilka monteringstilloehor du ska anvanda. Se vilka monteringstillbehdr du behéver till din typ av TV pa nasta sida.
A. Installationsalternativ med 4 mm eller 7 mm distansbrickor (TV med plan baksida)

B. Installationsalternativ med 14 mm distansbrickor (TV med ojamn baksida)

C. Installationsalternativ med 24 mm distansbrickor (for TV med ojamn baksida som kraver mer langd an en 14 mm distansbricka ger.)

Skruva in skruvarna for hand i de gangade insatserna pa baksidan av TV:n for att faststélla korrekt skruvdiameter (M4, M5, M6 eller M8).

A FORSIKTIGT: undbvik risk for personskador och materiella skador! Kontrollera att gdngorna ér tillrdckligt Idnga for att sékra fastena vid bildskarmen. Om du
kanner motstand, sluta omedelbart och kontakta kundtjénst. Anvand den kortaste kombination av skruv och bricka du behdver. Om du anvénder monteringstillbehor
som &r for langa kan de skada TV:n.

1-3 Montera distansbrickor pa fastena

Montera ansatsbrickor [23] och distansbrickor pa fastena [02].

1. Skjut ansatsbrickan [23] genom lampliga 6ppningar i fastena [02].

2. Sattfast ansatsbrickan [23] i den distansbricka du valde i steg 1-2.

Om din TV har en plan baksida anvander du 4 mm eller 7 mm distansbricka [14 eller 15].

OmdinTV har bojd eller skrymmande baksida eller om du behdver mer plats for kablar, fordjupningar eller utskjutande delar anvander du 14 mm eller 24 mm distansbricka [16, 171.

1-4 Montera fasten pa en TV med plan baksida

Om du i steg 1-2 valde:

M4 x 20 mm [04] eller M5 x 20 mm skruv [07] ska du anvdanda M4/M5 bricka [18] och distansbricka [14].

M6 x 25 mm skruv [10] ska du anvanda M6/M8 brickan [19] och distansbricka [15].

M8 x 25 mm skruv [12] ska du anvdnda M6/M8 brickan [19] och distansbricka [14].

Kontrollera att fastena &r i jamnhajd pa baksidan av TV:n.

Vélj ett av installationsalternativen nedan om du behover mer plats for kablar, fordjupningar eller utskjutande delar.

1-4 Montera fasten pa en TV med ojamn baksida

Om du i steg 1-2 valde:

M4 x 30 mm [05] eller M5 x 30 mm skruv [08] ska du anvdanda M4/M5 bricka [18] och distansbricka [16].

M4 x 40 mm [06] eller M5 x 40 mm skruv [09] ska du anvanda M4/M5 bricka [18] och distansbricka [17].

M6 x 40 mm [11] eller M8 x 45 mm skruv [13] ska du anvanda M6/M8 bricka [19] och distansbricka [17].

Kontrollera att fastena &r i jamnhajd pa baksidan av TV:n.

Standardutféranden visas. For specialinstallationer, eller om du inte ar séker pa vilka monteringstillbehor du ska valja, kontakta kundtjénst.

2 Montera vaggplattan Trireglar

2-1 Leta upp reglarna

Du kan fa hjélp med att besluta var vaggplattan ska placeras genom att ga till hojdfinnaren (Height Finder) pa sanus.com.
Markera regelns/reglarnas mitt med en pryl eller en smal spik, eller anvénd en regelsdkare (kant till kant).

A FéRSlKTlGT: Undvik personskada och skada pa egendom.

X Material som tacker vaggen far inte verstiga 16 mm (5/8 tum).
X Minsta storlek pa tréregel: gemensam 51 x 102 mm (2 x 4 tum) (nominell 38 x 89 mm /1% x 3%2 tum))

2-2 Markera pa vdggen

Se till att vaggplattan [01] &r rak och markera halplatserna.

28 6901-002080 <03>



2-3 Borra pilothal

A FbRSlKTlGT! Undbvik risk for personskador och materiella skador! Pilothalen MASTE borras till ett djup av 89 mm (32 tum) med en 5,5 mm (7/32 tum) borrspets.
2-4 Dra at traskruvarna

A FORSIKTIGT: Olamplig anvéndning kan minska traskruvens halleffekt. For att undvika risk for personskador och materiella skador:
x  DRA INTE &t traskruvarna [20] for hart.
X  Draendast at traskruvarna [20] tills brickorna [22] sitter plant mot vaggplattan [01].

2 Montera vaggplattan Massiv betong eller betongblock

2-1 Markera pa vdggen

Du kan fa hjalp med att besluta var vaggplattan ska placeras genom att ga till hojdfinnaren (Height Finder) pa sanus.com. Se till att vdggplattan [01] &r rak och markera
hélplatserna.

A FORSIKTIGT: unduvik risk for personskador och materiella skador!

X Montera vaggplattan [01] direkt pa betongytan.

x  Minimitjocklek pa massiv betong: 203 mm (8 tum).

X Minimistorlek pa betongblock: 203 x 203 x 406 mm (8 x 8 x 16 tum).

X Minsta horisontella avstand mellan fastena: 177.8 mm (7 tum).

2-2 Borra pilothal

A FORSIKTIGT: undvik risk for personskador och materiella skador!
X Pilothdlen MASTE borras till ett djup av 89 mm (3% tum) med en 10 mm (3/8 tum) borrspets.
X Borra aldrig i fogarna mellan cementblocken.

2-3 Satt i ankare och traskruvar
Satt i traskruvsférankringar [21]. Fér sedan in traskruvarna [20] genom brickan [22], vdggplattan [01] och in i ankarna.

A FORSIKTIGT: Olamplig anvandning kan minska traskruvens halleffekt. For att undvika risk for personskador och materiella skador:
x  Setill att ankarna [21] sitter plant mot betongytan.

x  Draendast at traskruvarna [20] tills brickorna [22] sitter plant mot vaggplattan [01].

x  DRAINTE at traskruvarna [20] for hart.

3 Montera armen pa vaggplattan

3-1 Rikta in halen

Montera armenheten [03] pé véggplattan [01]. Tapparna Overst pd armenheten passar i sparen pa den 6vre skjutbara vagnen. Rikta in de nedre halen i armenheten med
halen i den nedre skjutbara vagnen.

3-2 Fast armen
Fést armen [03] pa vaggplattan [01] med en sexkantnyckel [26] och skruv [25].

4 Montera TV:n pa armen

4-1 Staéll in armen

Placera armen [03] sa att en krok ar tryckt mot véaggen. Dra &t spannanordningen (T) for att hindra armarna fran att réra sig medan du monterar TV-fastet.
4-2 Montera TV:n pa armen

Satt fast TV-fastet [02] pa armenheten [03]. Det ska horas ett ljudligt klick nér delarna sammanfogas korrekt.

4-3 Fast armen

LUTA TV:N UPPAT. Montera och dra 4t lasskruven [24].

5 Justeringar

5-1Ta bort viaggplattans insatser

5-2 Anpassa hoger/vanster svangningsspanning

5-3 Justera lutningsvinkelns spannkraft uppat/nedat
5-4 Justera armens spanning

5-5 Justera hojden

5-6 Justera nivan Lossa skruvarna. Justera nivan. Dra at skruvarna igen.

6 Kabelhantering

6-1Ta bort kabelskydd
Ta bort armskydden genom att trycka framtill pa skyddet, varefter den bakre delen av skyddet hoppar upp.

6-2 Dra kablar

Dra ut varje arm helt och hallet och dra sedan kablarna genom armen. Lédmna tillréckligt slack for att hindra kablarna fran att strackas nar armen flyttas. Satt tillbaka
kabelskydden.

Fels6kning och underhall

Ta bort TV:n: (Se bilder i steg 4.) TV:n stannar inte kvar i sitt utgangslage utan sjunker nedat:

1. Skruva loss lasskruven [24]. 1. Justerainstéllningen av lutningsspéanning (se steg 5-3).

2. Tryck for att frigora lasklacken (L). 2. Montera med en fastanordning som anvander kortare distansbrickor
3. Lyftforsiktigt av TV:n fran armen [03]. (se steg 1-4) om problemet kvarstar.

TV:n stannar inte kvar i sitt nedatlutande ldge utan dras uppat:

1. Justerainstéllningen av lutningsspanning (se steg 5-3).

2. Montera med en fastanordning som anvénder langre distansbrickor
(se steg 1-4) om problemet kvarstar.

6901-002080 <03> 29



Pycckmn

BAXHbIE MUHCTPYKLUU MO TEXHUKE BE3OMACHOCTU - COXPAHUTE 3TU MHCTPYKLUUWN — MEPE[ SKCMTYATALIVEIA
NMOJIHOCTbIO MPOYTUTE AAHHOE PYKOBOACTBO

TexHnuyeckmne xa PAKTEPUNCTUKN Cm.cTp.3

Harpyska Ha usgenvie - HE MPEBBILWATD: 79 kr (175 ¢pyHTOB), BKNloyas TeNeBr3op 1 Bce He0OXoAMMbIE NPUHAASIEXHOCTA

Yron nosopora: £30°

Yron HaknoHa: ot +5° go -15°

BbipaBHMBaHMe: £5°

[INA KOHCTPYKLWIA, pacnonaraembiX BHE NMOMELLEHUI, NPeyCMOTPEHbI SN1eMEHTbI U3 HepXKaBeloLLEel CTanu, yCToNUMBble K aTMOCHEPHBIM BO3AENCTBUAM.

ﬂPEAOCTEPE)KEHME. CobntopariTe npaswina 6e30MacHOCTH, YTOObI NPELOTBPATTL BO3MOXHbIE TPAaBMbl 11 NMOBPEXAEHVE VMyLLeCTBa!
He vicnonb3yiite nsgenune ana Kako-nmbo Lienu, ABHO He OroBOPEHHON NPON3BOAUTENEM.
CTeHa [JO/KHa BbIEPXKMBATb Harpy3Ky, B MATb pPa3 NPEBbILIAoLLYI0 06U BEC MOHWUTOPA 1 KPOHLUTEHA.
[laHHOe u3genue He NpefHa3HauYeHO ANA YCTAHOBKU Ha CTEHY C METANIMYECKMM KapKacom!
Ecnv Bbl He NOHMMaeTe NprBeEHHbIE MHCTPYKLMM UK He yBepeHbl B 6@30MacHOCTY YCTaHOBKM, COOPKM UKW SKCMTyaTaummn AaHHOTO 13aenis, obpaTutecs B
LIeHTP NOCNENPOAAKHOTO 06CTYKMBAHMSA UV NO3BOHUTE KBaNNGVLMPOBAHHOMY NOAPAAUNKY.
X [lpon3BoaWTeNb He HeCeT OTBETCTBEHHOCTY 3a NMOBPEXAeHNEe 060PYA0BaHS UM NOyYeHe TPaBMbI MO NPUYMHE HEMPaBUIbHON COOPKM U SKCNyaTaumm U3Aenus.

Heo6xoanMmble NHCTPYMEHTbI Cwm. ctp. 4

llllblllll

NMocraBnaemble KoMnnekrtywuine n KpeneXHble 3J1IeMeHTbI Cwm. crp. 4

A I'IPEnVn PE)KHEHV'E. B nspenumn ectb Menkne aetanu, KOTopble MOTyT CTaTb NPUYMHON yAyLIEHNA NPU NONaAaHnK B AbiXaTeNibHbie NyTH.
Mepep cbopKoit ybeauTech, UTo BCe AeTany MEIOTCA B HaNMuun 1 He nospexaeHbl. Ecnn kKakue-nnbo getanm oTcyTCTBYIOT UV NOBPEXAEHbI, He BO3BpaLlante
NoBpeXAeHHYIo leTanb npogasLly; 06paTUTech B LLEHTP NocienpoaaxHoro obcnyxnsaHua. HuUKoraa He ncnonb3yiiTe NoBpexaeHHble feTanu!

MPUMEYAHUE. M4, M5, n M6 nnn M8 o603HauatoT grameTp, "MM" 0603HauyaeT AnnHy BUHTOB, KOTOPbIE MMEIOT MapKupoBky M# X ## mm. Mpu MOHTaXe UCMosnb3yoTcs
He BCe BKJTIOUYEHHbIE B KOMIMIEKT MOCTaBKN KPeneXXHble 3fIeMeHTbI.

1 3aKpensneHne KPOHLITENHOB Ha TeneBusope

1-1 O3HaKoMbTeCb C pacnonoXXeHnem OTBepCTI/II7I ANA KpenneHnA Ha TefeBnsope

OcnabbTte BepxHue [A] v HUxHKe [B] KpenneHusa.

OTperynupyiite NonoXeHre NNacTHbl KpenneHrs MoHuTopa [02] Takum o6pa3om, 4Tobbl OTBEPCTUA Ha HE COBMany C OTBEPCTUAMY Ha TeNleBU3ope.
Y6enmTecb B TOM, UTO LieHTPasibHasA CTONKa YCTaHOBNEHA MO LIEHTPY Tenesm3opa.

Ocnabbte BepxHue (A) 1 HUXKHUe (B) KpenneHuns. He 3aTArmBaiiTe BUHTbI C U3NLLHUM YCUAIEM.

1-2 OnpegeneHvie agnameTpa U ANINHbI KPeneXXHbIX 3/1eMeHTOB

Bbibop BapuaHTa Kpenexa 3aB1CUT OT TuMa TeneBmsopa. CpaBHWTE TN TeNeBn3opa C NpeanaraeMbiM BapraHTOM Kpenexka Ha crieflytoLein CTpaHuLe.
A. BapuaHT ycTaHOBKY C BTY/IKamMun 4 unv 7 Mm (AnA Tenesn3opoB C POBHOW 3afHEN NaHenbto).

B. BapuaHT ycTaHOBKM € BTy/IKamu 14 MM (AnA TeNeB130pOB C HEPOBHOW 3aHEN NMaHenblo).

C. BapunaHT ycTaHOBKY C BTyNIKaMu 24 MM (4N1A TeNEeBU30POB C HEPOBHO 3afHel NaHenblo, rae TpebyeTca NpUMeHeHVe BTYNOK J/IMHON 6onee 14 mm).
BcTaBbTe BUHTbI B OTBEPCTUA C pe3bboii Ha 3aAHEN NaHenu TeneBn3opa Afis onpeaeneHns COOTBETCTBYIOLEro AnameTpa BuHTa (M4, M5, M6 nnu M8).

A I1PE,£|,0CTEPE)KEHI/IE. CobnitopaiiTe npasuia 6e30MacHOCTY, YTOObI NPEeAOTBPATUTL BO3MOXKHbIE TPABMbI 11 NMOBPEXAEHWe UMyLLecTBa! YoeanTech, 4to
INHa pe3b0bl JOCTaTOUHA /151 KPEMJIEHVS KPOHIUTENHOB K MOHUTOPY. EC/I BUHTbI 3aTAMMBAOTCA MI0X0, HEMEAIEHHO MPEKPATUTE YCTAaHOBKY 1 06paTnTech B OTAEN
TEXHWNYECKON NoaAepPXKKU. VIcnonb3yiite coueTaHne BUHTA 1 BTYJIKM HaMEHbLUEN NOAXOAALLER ANVHbI. MICNoNb30BaHMe CMLLKOM AIMHHBIX KPEMEXHbIX 31eMEHTOB
MOXET MPUBECTU K MOBPEXAEHMIO TeNesr3opa.

1-3 KpenneHune BTYNOK Ha KPOHLUTEIHDI

YcTaHoBUTe ynopHble Wwaribbl [23] 1 BTYNKM Ha KpoHLUTerHbI [02].

1. TpoTonkHuTe ynopHyio Wwainby [23] B cOOTBETCTBYIOLME OTBEPCTUA KPOHLITENHOB [02].

2. YcTtaHoBuTe ynopHyto waiiby [23] Bo BTYSKY, BbIOpaHHYo Ha ware 1-2.

Ecnn y Tenesusopa nnockas 3afHAA NOBEPXHOCTb, TO UCNOMb3yNTe BTY/KY AfvHON 4 unn 7 mv [14 nnm 15].

Ecnn y TeneBusopa HepoBHasA 3afHAA NaHeNb, U OHa UMeeT BbICTYTbl, UK ecnun TpebyeTca JoNONHUTENIbHOE MPOCTPaHCTBO, YTOObI YNI0XUTL Kabesb, NoAorHaTh
YTOM/IEHHbIE NN BbINYKJIble MOBEPXHOCTM, UCTMONb3YITe BTYNKW AnvHON 14 unn 24 mm [16, 17].

1-4 KpenneHune KPOHLUTEINHOB K TeNIeBU30pY C POBHOI 3aAHell NaHenblo

Ecnu Ha ware 1-2 6b1n1 BbIOpaH:

60nT M4 x 20 mm [04] rnn M5 x 20 mm [07], ncnonbayiite wainby M4/M5 [18] v BTynky [14].

60nT M6 x 25 mm [10], ucnonb3yite wanby M6/M8 [19] v BTynKy [15].

601t M8 x 25 Mm [12], ncnonb3ayiite wainby M6/M8 [19] n BTynky [14].

Y6epnTech B TOM, UTO KPOHLUTEHbI Ha 3a[jHeli NaHenn TeneBn3opa yCTaHOBEHbI MO YPOBHIO.

Ecnu TpebyeTca fononHUTENIbHOE NPOCTPAHCTBO, YTOObI YNIOXKUTbL Kabesb, MoJorHaTh YTOMIeHHbIE UK BbiMyKJible MOBEPXHOCTU, BbIGEpUTE OAVH 13 ClIEAYIOLINX BAPUAHTOB.

1-4 KpenneHne KPOHLUTEINHOB K TeNIeBN30pYy C HEPOBHOI 3aiHeil NaHeNnblo

Ecnv Ha ware 1-2 6b1n1 BbIOpaH:

60nT M4 x 30 Mm [05] v M5 x 30 mm [08], ncnonbayiite wainby M4/M5 [18] v BTynKy [16].

60nT M4 x 40 Mmm [06] nnn M5 x 40 mm [09], nucnonb3yiite wanby M4/M5 [18] v BTynky [17].

6011 M6 x 40 Mm [11] nnn M8 x 45 mm [13], ucnonbayite wainby M6/M8 [19] n BTynKy [17].

Y6epnTech B TOM, UTO KPOHLUTEHbI Ha 3a[jHeli NaHenn TeneBn3opa yCTaHOBIEHbI MO YPOBHIO.

Ha pucyHke nokasaHbl CTaHAapTHblE KOHGUIypauum. 1A NonyyYeHna cBefjeHNii 0 HeCTaHAAPTHbBIX KOHGUIypaLmaxX 1 yTOYHEHUA BbIGOpa KpenexHbIX 3N1eMeHTOB
obpaTuTech B OTAEN TEXHNYECKON MOAAEPXKKN.

2 YcTaHOBKA CTEHOBOW MJ1AaCTUHbI [lepeBAHHbIN KapKac

2-1 OnpepeneHve NONIOKEHNA CTOEK

[inA onpepeneHnsa pacnosioxXeHns CTEHOBON NAACcTVHbI UCMonb3yiiTe npunoxeHne Height Finder Ha carte sanus.com.
OnpepfennTte LeHTP CTOMKM(eK) C MOMOLLbIO LLIMMA UV TOHKOTO rBO3/SA; TakXe ANA 3TOro MOXHO NCMONb30BaTb MCKaTeSb Kpaes.

A "PEHOCTEPE)KEHME. CobntopaiTe npasuna 6e30MacHoCTU, YTOObI NPeJOTBPATUTb BO3MOXKHbIE TPABMbl U MOBPEXAeHWe nMyLiecTsal
X TonwmHa maTepurana, NOKPbIBaloOLLEro CTeHY, He AoMKHa npeBbiwaTh 16 mm (5/8 Atoima).
X MWHUManbHBbI pasmep AepeBAHHON CTONKK: 06wwuii: 51 x 102 Mm (2 x 4 groriMa) (HOMUHaNbHBbIN: 38 x 89 MM /1Y2 x 32 floima).

2-2 Pa3ameTKa cTeHbl

BbipoBHsAliTe cTeHOBY0 nnacTuHy [01] n oTMeTbTe pacnonoxeHvie OTBEPCTUIA.

30 6901-002080 <03>



2-3 CBepneHne HanNpPaBnALWMNX OTBEPCTUN

A I'IPEAOCTEPE)KEHI/IE. CobniopaiiTe OCTOPOXXHOCTb ANA NPEACTBPALLEHNA BO3MOXHbBIX TPaBM UK noBpexaeHus nmylyectsal C nomolbio ceepna
anameTpom 5,5 mm (7/32 proima) AOJIMKHbI 6b1Tb NpocBepneHbl HanpasnaAoLme oTeepcTua rMy6uHon 89 mm (3%2 Alonima).

2-4 3aTtaKKa 6onToB

A nPEﬂOCTEPE)KEHME. HenpaBunbHoe Ncnonb3oBaHyie MOXET YMEHbLUNTb MPOYHOCTb coejuHeHnA 6onTa. Bo n3bexaHrie BO3MOXHbIX TPaBM UK
NOBpeXAeHUA MyLLeCcTBa:

x HE 3ataruBaiite 6onTbl [20] CAULLKOM CUIIBHO.

X 3atarusaiiTte 60nTbl [20] TONbKO A0 TeX NOp, NOKa Waiibbl [22] He 6yayT NOATAHYTHI K CTEHOBOW nnactuHe [01].

2 YcTaHOBKA CTEHOBOW NNAaCTUHbI CTeHa u3 6eToHa unm 6eTOHHbIX 6710KOB

2-1 Pa3meTKa cTeHbl

[ina onpegeneHns pacnosioxXeHns CTEHOBOW NAACTMHBI MCNoNb3yiiTe Npunoxexne Height Finder Ha caiTte sanus.com. BbipoBHaiiTe cTeHoBYI0 nnactuHy [01] n oTmeTbTe
pacnonoXeHune oTBepCTU.

A nPEp,OCTEPE)KEHME. CobniopaiiTe 0OCTOPOXHOCTb ANA NPEAOTBPALLEHNA BO3MOXHbBIX TPABM WU MOBPEXAEHNA nmyLyecTsal
X YcTaHOBUTE CTEHOBYIO NNacTuHy [01] Henocpe[CTBEHHO Ha GETOHHYIO MOBEPXHOCTb.

x MwuHUManbHaA TonwmMHa 6eToOHHOM cTeHbl: 203 MM (8 AOIMOB).

x MuHVManbHbIN pasmep 6eToHHOro 61oka: 203 x 203 x 406 Mm (8 x 8 X 16 AOIMOB).

X MrHMManbHOEe ropr30oHTaNIbHOE NPOCTPAHCTBO MEXAY KpenneHuamu: 177.8 Mm (7 AoiMoB).

2-2 CBepneHune HanpaBAAOLWMNX OTBEPCTUI

A I'IPEJJ,OCTEPE)KEHI/IE. CobntopaiiTe OCTOPOXHOCTb ANA NPEAOTBPALLEHNA BO3MOXHbIX TPABM WAV NOBPeXAeHUsA nmyLiecTsal
x C nomouybto cBeprna Aviametpom 10 mm (3/8 atoiima) AOJIXKHbI 6biTb npocBepneHbl HanpasnsALMe OTBEPCTUA ry6uHon 89 mm (3% Atoima).
X Hu B KOeM ciyyae He CBEPSIMTE OTBEPCTMA B LUBAX MeX Ay 6Gnokamu.

2-3 BctaBka gro6enen n 6ontos
BcTasbTe Aro6enmn ana 6ontos [21]. 3aTem BcTaBbTe 601Tbl [20] yepes waiby [22] n cTeHoBylo NnacTuHy [01] B grobenu.

A nPEp,OCTEPE)KEHME. HenpaBunbHoe NCNONb30BaHVE MOXKET YMEHbLUNTL MPOYHOCTb CoenHeHnA 6onTa. Bo n3bexaHrie BO3MOXHbIX TPaBM U
NOBPEXAEHUA NMYLLeCTBa:

X yb6epuTechb, uto Atobenm [21] ycTaHOBNEHbI 3aNoANNL0 C 6ETOHHON NMOBEPXHOCTbIO;

x 3ataruBaiite 6onTbl [20] TONbKO A0 TeX NOp, NoKa LWwaibbl [22] He 6yAyT NOATAHYTHI K CTeHOBOW nnactuHe [01].

x HE 3atarusainte 6ontbl [20] CIVILLIKOM CUIIBHO.

3 KpenneHwue WTaHrn K CTeHOBOW NJlacTNHe

3-1 CoBmelLLeHe OTBEePCTUI

YctaHoBuTe y3en wraHrv [03] B cTeHoByto nnacTtuHy [01]. LTndThI Ha BepXHEN YacTu y3na WTAHTM OMKHbBI BOWTU B Nasbl BepXHeit NofBuxKHol nnatdopmbl. CoBMecTUTE
HV>KHUE OTBEPCTUA Y3N1a LWUTAHMN C OTBEPCTUAMM B HUXKHE NOABMXKHON nnaTtdopme.

3-2 KpenneHune witaHrn

3akpenuTe wraHry [03] Ha cTeHoBoOI nNnacTuHe [01] ¢ NomoLbo WecTurpaHHoro Kitoya [26] v BrHTa [25].

4 MpucoeanHeHNe TeNeBN30pa K LITAHre

4-1 PasmelyeHune WTaHrm

YctaHoBuTe WwraHry [03] Tak, UTo6bl OLHO KOMEHO MPYKMMANOCh K CTEHE. 3aTAHUTE BUHT PErynnpoBKu ycunus [T], uto6bl npeaoTBPaTUTb ABUXKEHE WTAHT BO BPEMst
YCTaHOBKY KPOHLUTENHA TeNeBn3opa.

4-2 anIICOEAIIIHEHIIIe TeNneBn3opa K WiTaHre

MpukpenuTe KpoHLWTeliH Tenesnsopa [02] K y3ny wraHru [03]. Ecnv AeTanun cobpaHbl NPaBuibHO, MPO3BYYMT LENYOK.
4-3 KpenneHwve WwWtaHrv

OTKJIOHUTE TEJIEBU3OP BBEPX. YcTaHOBUTE 1 3aTAHUTE CTONOPHbIN BUHT [24].

5 PerynupoBKu

5-1 i3BneueHne BCTaBOK CTEHOBOW NIaCTUHbI

5-2 PerynupoBKa ycunus npn noBopore B/ieBo/BnpaBo
5-3 PerynupoBKa ycunus npv HakyioHe BBepX/BHU3

5-4 PerynupoBKa 3aTsXKW WTaHTN

5-5 PerynupoBKa BbiCOTbI

5-6 PerymnposKa YPOBHA Ocna6bre BUHTLI. OTperynupyiite ropnsoHTanbHoCTb. CHoOBa 3aTAHMTE BUHTbI.
6 YKnapka Kabenen

6-1 CHATMe KpbILWKN KabenbHOro Kopoba
CHMMWTE KPbILWKM LWTAHT NYTEM Ha)KaTUA Ha NepeHIo YacTb KPbIWKKY. [py 3STOM NOAHMMETCA 3afiHAA YaCTb KPbILKN.
6-2 NpoTtarnBaHune Kabenei

BbiTAHUTE KaXXAayto WTaHTy [0 NMOJIHOro ee yaJINHEHUA, Nocsie Yero nponoxumTe Kabenun BHYTpW LUTAHIN. OcTaBbTe 4OCTATOYHbIV 3aMac ANNHbI Kabens, uTobbI
npeaoTBPaTUTb HaTAXKEHNEe Kabens Bo BpemMA ABVXKEHUA WTaHrn. YcTaHOBWTE Ha MecTo KpbIWKN KabesbHbIX K0p06OB.

YcTpaHeHne HencnpaBHOCTEN N 06cnyKnBaHne

CHaTue Tenesmsopa: (Cm. unnlocTpauum K wary 4.) Tenesn3op He yAepK1BaeTcA B Ha4albHOM NOSIOKEHWUN N HAKNIOHAETCA BHU3:

1. BbIBUHTWTE CTONOPHLIN BUHT [24]. 1. OTperynupyiTe ycunue 3aTaxKu npu HaknoHe (cm. war 5-3).

2. Hapasute, 4tobbl 0cBO6OANTL KpenexHyto nanky (L). 2. Ecnu npobnema He pelunTca, UCNob3yiTe BapuUaHT YCTaHOBKYM KPOHLUTEHA
3. OCTOPOXHO CHUMUTe TeneBm3op co wraHru [03]. C ncrnonb3oBaHuemM 6onee KOPOTKMX BTYNOK (CM. Wwaru 1-4).

TeneBn3op He yaepKMBaeTCA B MONOXKEHNN HAKNOHa BHU3 11 OTK/IOHAETCA BBEPX:

1. OTperynupyiTte ycunue 3aTsXKm Npu HaknoHe (cm. war 5-3).

2. Ecnv npobnema He pelumTcs, NCNosib3yinTe BapraHT YCTaHOBKM KPOHLITENHA
C UCnonb3oBaHneM 6onee JJIMHHBIX BTYNOK (CM. Wwaru 1-4).

6901-002080 <03> 31



WAZNE INSTRUKCJE BEZPIECZENSTWA - ZACHOWAC TE INSTRUKCJE - PRZED UZYCIEM PRZECZYTAC CALY PODRECZNIK

Opls techniczny Patrz strona 3

Nosno$¢ — NIE PRZEKRACZAC: 79 kg (175 funtéw), w tym telewizor i akcesoria.

Obroét: £30°

Nachylenie: od +5° do -15°

Poziomowanie: +5°

Do instalacji na zewnatrz dostepne sg urzadzenia wykonane ze stali nierdzewnej, odporne na dziatanie warunkéw atmosferycznych.

PRZESTROGA: Nalezy unikac¢ potencjalnych obrazen ciata i uszkodzenia mienia!
Produkt nie powinien by¢ wykorzystywany do celéw innych niz okreslonych przez producenta.
Nosnos¢ sciany powinna pieciokrotnie przekraczac faczny ciezar monitora oraz uchwytu.
Produkt nie jest przeznaczony do uzycia na $cianach ze stupami metalowymi!
W razie niejasnosci instrukgji lub watpliwosci co do bezpieczeristwa montazu, zespotu lub korzystania z produktu prosimy o kontakt z obstuga klienta lub z
odpowiednia firma ustugowa.
Producent nie odpowiada za uszkodzenia i obrazenia spowodowane nieprawidtowym montazem albo uzytkiem.

Wymagane narzedzia ratrzstrona 4

llllblllll

x

Dostarczone czesci i osprzet Patrzstrona 4

A OSTRZEZENIE: produkt zawiera mate elementy, ktére moga grozic zakrztuszeniem w przypadku potkniecia.

Przed rozpoczeciem montazu prosimy upewnic sig, czy zestaw zawiera wszystkie czedci, i czy nie sg one uszkodzone. W razie brakéw lub uszkodzenia nie zwraca¢
towaru do sprzedawcy. Skontaktowac sie z obstuga klienta. Nie wolno uzywac uszkodzonych czesci!

UWAGA: M4, M5, M6 oraz M8 to opis Srednicy, mm to parametr opisujacy dtugo$¢ wkretéw oznaczonych jako M [$rednica] X [dtugo$¢] mm. Nie caly osprzet zostanie
wykorzystany.

1 Mocowanie wspornikéw do telewizora

1-1 Okreslenie rozmieszczenia otworé6w montazowych na telewizorze

Poluzowac goérne [A]i dolne [B] mocowanie.

Wyregulowac ptyte monitora [02], tak aby pasowata do rozstawu otwordéw.
Srodkowa kolumna musi by¢ ustawiona w osi ze $rodkiem telewizora.
Dokreci¢ gérne (A) i dolne (B) mocowanie. Nie nalezy dokrecac zbyt mocno.

1-2 Wybor srednicy i dlugosci osprzetu

Konfiguracje sprzetu mozna okresli¢ na podstawie typu telewizora. Dopasowac typ telewizora do konfiguracji sprzetu zasugerowanej na nastepnej stronie.
A. Opcja instalacji z uzyciem elementdw dystansowych 4 lub 7 mm (telewizory z ptaskim tytem).

B. Opcja instalacji z uzyciem elementéw dystansowych 14 mm (telewizory z nieregularnym tytem).

C. Instalacja z uzyciem przektadek 24 mm (telewizory z nieregularnym tytem wymagajace dtugosci wiekszej niz 14 mm).

Do otworu montazowego z tytu telewizora wtozyc¢ recznie wkret, okreslajac w ten sposéb jego wiasciwa srednice (M4, M5, M6 lub M8).

A PRZESTROGA: Nalezy unika¢ potencjalnych obrazen ciata i uszkodzenia mienia! Sprawdzi¢, czy dostepne s potaczenia gwintowane wystarczajace do
zamocowania wspornikéw do monitora. W przypadku odczuwania oporu nalezy natychmiast przerwac i skontaktowac sie z dziatem obstugi klienta. Potagczenie
najkrotszego wkretu i elementu dystansowego pozwala na dopasowanie instalacji do potrzeb. Zbyt dtugie potaczenia moga spowodowac uszkodzenie telewizora.

1-3 Montaz elementéw dystansowych do wspornikow

Zatozyc¢ podktadki z wystepem [23] i elementy dystansowe na wsporniki [02].

1. Przetozy¢ podktadke z wystepem [23] przez odpowiednie otwory wspornikéw [02].

2. Zatrzasna¢ podktadke z wystepem [23] na elemencie dystansowym wybranym w kroku 1-2.

Jesli telewizor ma pfaski tyt, uzy¢ elementu dystansowego 4 mm lub 7 mm [14 lub 15].

Jesli telewizor ma obty lub nieréwny tyt lub jesdli potrzeba wiecej miejsca na kable, wneki lub wystepy, nalezy uzy¢ przektadki 14 mm lub 24 mm [16, 17].

1-4 Mocowanie wspornikéw do telewizora z ptaskim tytem

Jesli w punkcie 1-2 wybrano:

Wkret M4 x 20 mm [04] lub M5 x 20 mm [07]: uzy¢ podkfadki M4/M5 [18] i elementu dystansowego [14].
Wkret M6 x 25 mm [10]: uzy¢ podktadki M6/M8 [19] i elementu dystansowego [15].

Wkret M8 x 25 mm [12]: uzy¢ podktadki M6/M8 [19] i elementu dystansowego [14].

Sprawdzi¢, czy uchwyty z tytu telewizora sa wyréwnane.

Jezeli potrzeba bedzie wiecej miejsca na kable, wgtebienia lub wystepy, wybrac jedng z konfiguracji ponizej.

1-4 Mocowanie wspornikow do telewizora z nieregularnym tytem

Jesli w punkcie 1-2 wybrano:

Wkret M4 x 30 mm [05] lub M5 x 30 mm [08]: uzy¢ podkiadki M4/M5 [18] i elementu dystansowego [16].

Wkret M4 x 40 mm [06] lub M5 x 40 mm [09]: uzy¢ podktadki M4/M5 [18] i elementu dystansowego [17].

Wkret M6 x 40 mm [11] lub M8 x 45 mm [13]: uzy¢ podktadki M6/M8 [19] i elementu dystansowego [17].

Sprawdzi¢, czy uchwyty z tytu telewizora sa wyréwnane.

Na rysunku pokazano standardowe konfiguracje. W celu uzyskania informacji o zastosowaniach specjalnych i w razie braku pewnosci co do wyboru sprzetu, prosimy o
kontakt z dziatem obstugi klienta.

2 Montaz ptyty sciennej Belki drewniane

2-1 Znalez¢ stup

Aby uzyskac¢ pomoc w okresleniu potozenia na ptycie sciennej, patrz Height Finder na stronie sanus.com.
Sprawdzi¢ potozenie Srodka stupa za pomoca szydta, dtugiego gwozdzia albo wykrywacza belek.

A PRZESTROGA: Nalezy unikac¢ potencjalnych obrazen ciata i uszkodzenia mienia!
X Grubos¢ materiatu stanowiacego pokrycie sciany nie moze przekracza¢ 16 mm (5/8 cala).
X  Minimalny rozmiar belki drewnianej: typowe: 51 x 102 mm (2 x 4 cale), nominalne: 38 x 89 mm (1%2 x 3% cala)

2-2 Oznaczy¢ Sciane
Wyréwnac plyte scienna [01] i zaznaczy¢ potozenie otwordw.

32 6901-002080 <03>



2-3 Wywierci¢ otwory pilotazowe

A PRZESTROGA: Nalezy uwaza¢ na mozliwosc obrazen i uszkodzenia sprzetu! Otwory pilotazowe MUSZA by¢ nawiercone na gtebokos¢ 89 mm (3%: cala) za
pomoca wiertta o $rednicy 5,5 mm (7/32 cala).

2-4 Dokreci¢ wkrety montazowe

A OSTRZE_ZENlE: Nieprawidtowe uzycie moze zmniejszyc site wkretéw montazowych. Aby unikna¢ grozby obrazen i uszkodzenia sprzetu:
x  NIENALEZY dokreca¢ za mocno wkretéw montazowych [20].
x  Wkrety montazowe dokrecic [20] tylko do momentu, az podktadki [22] bedg dobrze przylegac¢ do ptyty Sciennej [01].

2 Montaz ptyty sciennej Lany beton i bloczki betonowe

2-1 Oznaczy¢ Sciane

Aby uzyskac¢ pomoc w okresleniu potozenia na ptycie sciennej, patrz Height Finder na stronie sanus.com. Wyréwnac¢ ptyte scienng [01] i zaznaczy¢ potozenie otworow.
A OSTRZEZENIE: Nalezy uwazac¢ na mozliwos$¢ obrazen i uszkodzenia sprzetu!

X  Zamontowac plyte scienna [01] bezposrednio na Scianie betonowe;.

X Minimalna grubos¢ betonu: 203 mm (8 cali).

x Minimalny rozmiar bloczka betonowego: 203 x 203 x 406 mm (8 x 8 x 16 cali).
X Minimalna przestrzen w poziomie pomiedzy mocowaniami: 177.8 mm (7 cali).

2-2 Wywierci¢ otwory pilotazowe

A OSTRZEZENIE: Nalezy uwaza¢ na mozliwo$¢ obrazen i uszkodzenia sprzetu!
X Otwory pilotazowe MUSZA by¢ nawiercone na gtebokos¢ 89 mm (32 cala) za pomoca wiertta o srednicy 10 mm (3/8 cala).
@ Nie wolno wierci¢ otworéw w zaprawie miedzy cegtami.

2-3 Whozy¢ kotwy i wkrety montazowe
Wiozy¢ kotwy wkretéw montazowych [21]. Nastepnie przetozy¢ sruby montazowe [20] przez podktadki [22] i ptyte Scienna [01] do kotw.

A OSTRZEZENIE: Nieprawidtowe uzycie moze zmniejszy¢ site wkretéw montazowych. Aby unikna¢ grozby obrazen i uszkodzenia sprzetu:
X Sprawdzi¢, czy kotwy [21] s rowne z powierzchnig betonowej $ciany.

x  Wkrety montazowe dokreci¢ [20] tylko do momentu, az podktadki [22] beda dobrze przylegac¢ do ptyty $ciennej [01].

x  NIENALEZY dokreca¢ za mocno wkretéw montazowych [20].

3 Przymocowac ramie do plyty sciennej

3-1 Wyréwnac otwory prowadzace

Zamontowac zespoét ramienia [03] w ptycie Sciennej [01]. Kotki u gory zespotu ramienia dopasowac do szczelin gérnego wozka przesuwnego. Otwory u dotu zespotu
ramienia nalezy ustawi¢ w osi z otworami w dolnym wézku przesuwnym.

3-2 Mocowanie ramienia
Przymocowac ramie [03] do ptyty Sciennej [01] za pomoca klucza imbusowego [26] i sruby [25].

4 Przymocowac telewizor do ramienia

4-1 Ustawic ramie

Ustawic¢ ramie [03], tak aby jedno zagiecie byto docisniete do $ciany. Dociggnac regulacje nastawy (T), aby zapobiec przesuwaniu ramion podczas instalacji wspornika
telewizora.

4-2 Przymocowac telewizor do ramienia

Zamocowac wspornik telewizora [02] do zespotu ramienia [03]. Klikniecie oznacza¢ bedzie prawidtowe ztozenie czesci.
4-3 Mocowanie ramienia

ODCHYLIC TELEWIZOR W GORE. Zamocowa¢ i dokre¢ $rube mocujaca [24].

5 Regulacje

5-1 Wyjmowanie wktadek z ptyty sciennej

5-2 Wyregulowac opor obracania przegubu w lewo/w prawo
5-3 Wyregulowac nachylenie géra/doét

5-4 Wyregulowac opdr ramienia

5-5 Regulacja wysokosci

5-6 Regulacja poziomu Poluzowac sruby. Wyregulowa¢ poziom. Ponownie dokrec sruby.
6 Prowadzenie kabli

6-1 Wyjac ostony kabli
Zdemontowac ostony ramienia, naciskajac przéd ostony, tyt ostony wysunie sie do gory.

6-2 Ukladanie kabli

Wysunac¢ ramiona na petng dtugos¢, a nastepnie przeprowadzi¢ kable przez ramie. Nalezy pozostawic¢ wystarczajacy luz, aby zapobiec napinaniu kabli przy przesunieciu
ramienia. Zatozy¢ ponownie ostony kabli.

Rozwigzywanie problemoéw i konserwacja

Aby zdemontowac telewizor: (Patrz ilustracje w kroku 4). Telewizor nie zostaje w potozeniu podstawowym i obraca sie w dot:

1. Wykreci¢ Srube mocujaca [24]. 1. Wyregulowac ustawienie oporu (patrz krok 5-3).

2. Nacisnag, aby zwolnic¢ blokade (L). 2. Jesli problem nie ustapi, uzy¢ opcji montazu uchwytu z uzyciem krétszych
3. Ostroznie podnies¢ telewizor z ramienia [03]. elementow dystansowych (patrz krok 1-4).

Telewizor nie zostaje w pochyleniu w dét i obraca sie w gore:

1. Wyregulowac ustawienie oporu (patrz krok 5-3).

2. Jesli problem nie ustapi, uzy¢ opcji montazu uchwytu z uzyciem dtuzszych
elementéw dystansowych (patrz krok 1-4).

6901-002080 <03> 33



DULEZITE BEZPECNOSTNi POKYNY - BEZPECNE SI JE ULOZTE - PRED POUZITiM TOHOTO VYROBKU SI PRECTETE CELOU
PRIRUCKU

Specifikace vizst.3

Nosnost-NEPREKRACOVAT: 79 kg (175 Ib.) zahrnuje televizor a viechna pfislusenstvi

Otaceni: +30°

Naklon: +5° az -15°

Vyrovnéni: +£5°

Pro instalace v exteriéru je soucasti baleni spojovaci materiél z nerezové oceli odolné proti povétrnostnim vlivim.

POZOR: Vyvarujte se potencialnich osobnich zranéni a vécnych Skod!
Nepouzivejte tento vyrobek k zadnému ucelu, ktery nebyl vyslovné specifikovan vyrobcem.
Sténa musi byt schopna unést zatizeni ve vysi pétindsobku souc¢tu hmotnosti monitoru a drzaku.
Tento produkt neni uréen pro pouziti na sténach nesenych kovovymi sloupky!
Pokud nerozumite témto pokyniim nebo mate pochybnosti o bezpe¢nosti instalace, montaze nebo pouzivani tohoto vyrobku, kontaktujte oddéleni sluzeb
zékaznikiim nebo kvalifikovaného montéra.
X Vyrobce neodpovida za poskozeni ani poranéni zplisobend nespravnym sestavenim nebo pouzivanim.

Pozadované naradi vizstr.4

llllblllll

Material a soucastky obsazené v dodavce vizstr.4

A VAROVANI: Tento vyrobek obsahuje malé soucastky; pfi jejich polknuti hrozi riziko zaduseni.

Pfed zahdjenim montéze si ovérte, zda jsou v baleni vSechny soucastky a zda jsou neposkozené. Pokud nékteré soucastky chybi nebo jsou poskozené, nevracejte je
prodejci, ale kontaktujte oddéleni sluzeb zakaznikdim. Nikdy nepouzivejte poskozené soucastky!

POZNAMKA: Oznaceni M4, M5, M6 nebo M8 oznacuje primér, mm oznacuje délku $roubd, které jsou oznaceny M# X ##mm. Nebude nutné pouzit viechny dodané soucastky.

1 Prichyceni drzaki k televizoru

1-1 Uréeni rozmisténi otvoru televizoru

Povolte horni [A] a dolni [B] upeviovaci prvky.

Desku monitoru [02] nastavte tak, aby odpovidala rozmisténi otvor( televizoru.
Zkontrolujte zarovnani sttedového sloupku se stfedem televizoru.

Utdhnéte horni [A] a dolni [B] upevnovaci prvky. Prvky nedotahujte nadmérné.

1-2 Vybér priiméru a délky spojovaciho materialu

Typ televizoru vam pomiize stanovit, kterou konfiguraci spojovaciho materidlu pouzit. Typ televizoru pfifadte ke konfiguraci spojovaciho materidlu doporucené na dalsi strané.
A. Instalace s pouzitim rozpérek 4 nebo 7 mm (televizory s plochymi zadnimi sténami)

B. Instalace s pouzitim rozpérek 14 mm (televizory s nepravidelnymi zadnimi sténami)

C. Instalace s pouzitim rozpérek 24 mm (pro televizory s nepravidelnymi zadnimi sténami, které vyzaduji vétsi délku, nez dodavaji rozpérky 14 mm).

Rukou zasroubujte Srouby do zavitovych otvort v zadni ¢asti televizoru, abyste stanovili spravny priimér sroubu (M4, M5, M6 nebo M8).

A POZOR: zabraiite moznym Urazlm a hmotnym Skodam! Zkontrolujte, zda jsou pro zajisténi konzol k monitoru k dispozici vyhovujici zavity. Pokud ucitite, ze
material klade odpor, okam?Zité preruste ¢innost a kontaktujte zékaznické centrum. PouZijte co nejkratsi kombinaci Sroubu a rozpérky, jaka je zapotiebi. Pouziti piilis
dlouhého spojovaciho materialu by mohlo zpUsobit poskozeni televizoru.

1-3 PFichyceni rozpérek k drzakiim

Na drzaky pripevnéte podlozky [23] a rozpérky [02].

1. Podlozku s osazenim [23] zasurite skrze odpovidajici otvory v drzacich [02].

2. Podlozku [23] zacvaknéte do rozpérky vybrané v kroku 1-2.

Ma-li televizor plochou zadni sténu, pouZijte rozpérku 4 nebo 7 mm [14 nebo 15].

Ma-li televizor zaoblenou nebo ¢lenitou zadni sténu nebo potiebujete-li vice prostoru pro kabely, vyklenky ¢i vystupky, pouZijte rozpérku 14 nebo 24 mm [16, 171.

1-4 Pfipojeni drzak na televizory s plochou zadni sténou

Pokud jste v kroku 1-2 vybrali:

Sroub M4 x 20 mm [04] nebo M5 x 20 mm [07], pouzijte podlozku M4/M5 [18] a rozpérku [14].

Sroub M6 x 25 mm [10], pouzijte podlozku M6/M8 [19] a rozpérku [15].

Sroub M8 x 25 mm [12], pouzijte podlozku M6/M8 [19] a rozpérku [14].

Ovéite, zda jsou konzoly v roviné se zadni sténou televizoru.

Pokud potiebujete dalsi prostor pro kabely, vyklenky nebo vystupky, vyberte si jednu z déle uvedenych konfiguraci.

1-4 Pfipojeni drzakt na televizory s nepravidelnou zadni sténou

Pokud jste v kroku 1-2 vybrali:

Sroub M4 x 30 mm [05] nebo M5 x 30 mm [08], pouzijte podlozku M4/M5 [18] a rozpérku [16].

Sroub M4 x 40 mm [06] nebo M5 x 40 mm [09], pouzijte podlozku M4/M5 [18] a rozpérku [171.

Sroub M6 x 40 mm [11] nebo M8 x 45 mm [13], pouzijte podlozku M6/M8 [19] a rozpérku [17].

Ovéite, zda jsou konzoly v roviné se zadni sténou televizoru.

Zobrazeny jsou standardni konfigurace. U specialnich aplikaci nebo pokud si nejste jisti vybérem upeviiovacich prvku se obratte na oddéleni sluzeb zakazniktm.

2 Montaz nasténné desky Dievéné nosniky

2-1 Vyhledani nosnikt
Pomoc s uréenim umisténi montazni desky viz Height Finder (Vyskomér) na webovych strankach sanus.com.
Stfed nosnikl ovérte pomoci sidla, tenkého hiebitku nebo pouzijte detektor nosnikd.

A POZOR: Vyvarujte se potencialnich osobnich zranéni a vécnych Skod!
X Jakykoli material pokryvajici sténu nesmi byt silnéjsi nez 16 mm (5/8 in.).
X Minimalni velikost dfevéného nosniku: obecnd 51 x 102 mm (2 x 4 in.) (jmenovitd 38 x 89 mm /1% x 3% in.).

2-2 Oznaceni zdi

Vyrovnejte nasténnou desku [01] a oznacte si umisténi otvord.

34 6901-002080 <03>



2-3 Vyvrtani vodicich otvort

A POZOR: zabraiite moznym Uraz(im a hmotnym $kodam! Vodici otvory MUSI byt vyvrtany do hloubky 89 mm (3% in.) vrtakem o priiméru 5,5 mm (7/32 in.).
2-4 UtazZeni kotevnich sroubi

A POZOR: Nespravné pouziti by mohlo snizit inosnost kotevniho Sroubu. Abyste predesli moznym trazim nebo vécnym skodam:
x  NEUTAHUJTE kotevni Srouby [20] pfilis velkou silou.
x  Kotevni Srouby [20] utahujte jen do té miry, nez se podlozky [22] pevné dotknou nasténné desky [01].

2 Montaz nasténné desky Masivni beton nebo betonovy panel

2-1 Oznaceni zdi
Pomoc s uréenim umisténi montazni desky viz Height Finder (Vyskomér) na webovych strankach sanus.com. Vyrovnejte nasténnou desku [01] a oznacte si umisténi otvor(.

A POZOR: zabraiite moznym Urazdm a hmotnym $kodam!

x  Nasténnou desku [01] pfipevnéte piimo na betonovy povrch.

X Minimalni tloustka betonové stény: 203 mm (8 in.).

X Minimalni velikost betonové tvarnice: 203 x 203 x 406 mm (8 x 8 x 16in.)
X Minimalni vodorovna mezera mezi upeviiovacimi prvky: 177.8 mm (7 in.).

2-2 Vyvrtani vodicich otvori

A POZOR: Zabrante moznym uraztim a hmotnym Skodam!
X Vodici otvory MUSI byt vyvrtany do hloubky 89 mm (3% in.) vrtakem o priméru 10 mm (3/8 in.).
x  Nikdy nezapoustéjte Srouby do malty mezi cihly.

2-3 Zapusténi kotev a kotvicich sroubt
Zatlucte kotvy Sroubt [21]. Potom zasroubujte kotevni Srouby [20] skrze podlozky [22], ndsténnou desku [01] a do kotev.

A POZOR: Nespravné pouziti by mohlo snizit inosnost kotevniho Sroubu. Abyste pfedesli moznym draztim nebo vécnym $kodadm:
x  Ujistéte se, zda kotvy [21] licuji s betonovym povrchem.

X Kotevni Srouby [20] utahujte jen do té miry, nez se podlozky [22] pevné dotknou néasténné desky [01].

x  NEUTAHUJTE kotevni Srouby [20] pfilis velkou silou.

3 Pripevnéni ramene na nasténnou desku

3-1 Vyrovnani otvoru

Skupinu ramene [03] namontujte na nasténnou desku [01]. Koliky v horni ¢asti skupiny ramene jsou urceny k ulozeni do drézek pro horni kluznou klec. Zkontrolujte, zda
jsou spodni otvory skupiny ramene zarovnany s otvory v dolni posuvné kleci.

3-2 Upevnéni ramene
Rameno [03] pfipevnéte k nasténné desce [01] pomoci inbusového kli¢e [26] a Sroubu [25].

4 Piipevnéni televizoru na rameno

4-1 Umisténi ramene

Rameno [03] umistéte tak, aby ohbi bylo pfitlaceno ke zdi. Utdhnéte nastaveni napnuti (T), aby béhem instalace drzaku televizoru nedoslo k pohybu ramen.
4-2 Pripevnéni televizoru na rameno

Drzéak televizoru [02] pfipevnéte k sestavé ramene [03]. Sprdvna montaz je potvrzena slysitelnym zacvaknutim.

4-3 Upevnéni ramene

NAKLONTE TELEVIZOR VZHURU. Nairoubujte a utdhnéte stavéci sroub [24].

5 Upravovani nastaveni

5-1 Odstranéni vlozek nasténné desky

5-2 Nastaveni napnuti otoceni doprava/doleva
5-3 Nastaveni tuhosti sklapéni nahoru/doli
5-4 Nastaveni napnuti ramena

5-5 Nastaveni vysky

5-6 Nastaveni VerVI’lénl' Povolte Srouby. Nastavte vyrovnani. Opét utahnéte Srouby.

6 Organizace kabell

6-1 Sejmuti krytt kabell
Pritlacenim na predni ¢ast krytu odstrarite kryty ramene (zadni ¢ast krytu vyskoci nahoru).

6-2 Vedeni kabelt

Vytdhnéte jednotliva ramena do celé délky, poté pies ramena vedte kabely. Aby béhem pohybu ramene nedochéazelo k napinani kabell, ponechejte dostate¢ny pravés.
Kryty kabel(i pfimontujte do plvodni polohy.

Reseni probléma a Gdrzba

Sejmuti televizoru: (viz ilustrace v kroku 4.) Televizor nedrzi ve vychozi poloze a sjizdi dol:

1. Odsroubujte stavéci Sroub [24]. 1. Upravte nastaveni tuhosti néklonu (viz krok 5-3).

2. Stlacenim uvolnéte pojistnou zapadku (L). 2. Pokud problém pretrvavd, pouzijte instala¢ni nastaveni drzaku, pii kterém se
3. Televizor opatrné zvednéte z ramene [03]. vyuzivaji kratsi rozpérky (viz kroky 1-4).

Televizor nedrzi naklonény v poloze smérem dold a vyjizdi nahoru:

1. Upravte nastaveni tuhosti naklonu (viz krok 5-3).

2. Pokud problém pretrvavd, pouzijte instalacni nastaveni drzaku, pfi kterém
se vyuzivaji del3i rozpérky (viz kroky 1-4).

6901-002080 <03> 35



%&b

RED-HDEEGHA - COHPELRELTEVTLREEL - XRSEFEATBHIC, RPELBELCBHRHEEL

4 3~x—v=asm

T E - BRLEWESICLTLEEL 1 79kg (175 1b) FLELHBRESHET,

AANJV : £30°

FIVb 45 HS -15°

7K : +5°

EATOBRYRIBELT, THEERTY L REETEMIBLTOEY,

AFEE rHELRY, BRERBLEVESICEELTEEL,
A—A—HEBEREICIEE L TV BN D BN TARSEEB LAV TR E,

IUMIFEDEE. EZ2—EXTY NORERD 5 BEXASNEIFNIEEYERA,
AURIEEBRE Y FOBETOMEBICIEBEL TV E A,
CTICREHENSHPL BB TELR VRS, TEMROEYF. BHIIT, ERICOVTERASBHE. DAZY— —EREIERELEICBHVEDEEL,
X A—A—lE REEER I CRERICE o TREBIBE I AICH L TEALZBLE A,

BV —IV ax—vEsR
FBDEREIN—FITT arx—vusRE

L AWRICNEVRRMIBLTEY, BoTHHAGLEEDRBRIESSYET,
AR TEIBDBHNC, BRATRTESO>THY, BELTVENTEERBLTLEL, RUEVBREIIMIELTOSBRA BB, RAEICHIELT S8R%
BRENZD TR, ARAT—P—CRAETTBELLEL, WAL RO CERIC SRV TREL,
R M4, M5, M6, E7cld M8 IZEEAIEL. mmiE [M#X ##mm| DRBIIBVT. 2VDEIEELET, NEROLEETTEATHLI TEBIELA,

1 T7LEIT STy b eBRYH13%

1-1 FLEDTINZ— V5 RS

EAI[A] & B [B] DB HEEIEDHE T,
HBENDTLEDTUNZ—ICEIEDIC. EZ2—TL—h[02] #AHLET,
BEROFATLEDHRRICCBESITLTLIEEL,

{8 (A) &8I (B) DBHEEHDHF T, Tclel. HHTELRNLTIIEELY,

1-2/\—FII7DERELREEEIRTS

BECDTLEDZATTEST. HRATR/N\—FITTRENREVET, RORX—IIHREEIND/N\—RFITTREDFHS, BEVDTLEDZA TT—HITHEDEEIRL
TLIEEL,

A.4mm Ffzld 7mm OAR—Y—EFER T VA= )VA T3> (BEHFSETLERET)

B. 14 mm DAXR—Y—EFRTZA VA S—IVA Ty (BEHLFESTIEEWTLERT)

C.24 mm DAR—Y—BFRTEA VA L—ILA T3> (14 mm AR—HY—EWEESICAR—ABPRELGEERNESTIEGEWTLERAT)
TLEDOBHEDRXINICFTHRIEANT, ELLXIDER (M4 M5, M6, Ffcld M8) FHIRTLE T,

AFEE rHELRY, BEERBLEVESICIELTREVN, TLEETSS Y CERETAIDICXIDESATHNESIHERRLET. BEHHH-IH58. BbIC
FIELT, ARAR—H—ERIGERLTLIEEL, Z—RIKSLT BHEVWRIEAR—Y —#BFEDLETERLEY, AT/ \—RUI7HRTERHRA. TLEERK
BIRENHHBIET,

1-3 754y McAR—H—EBU{FT3

2AIVE—=T v v —[23] EXR—Y—E TS5 b+ [02] |ITEWIFTE T,

1. 737y b [02] D@ETGEIRICTIINE Ty —[23] HELE T,

2. FIE1-2 CGERLEAR—Y—cya)bd—T v v— [23] ZEIGIFE T,

HFEVDTLEDEEHFESHEIBE. 4mm £iold 7 mm DAXR—H—[14 £fclE 151 #FERLE T,

BEVOTLEDEEABHELTWEY, BEMHSHRIHE. Flldsr—T b, B BERITHLTAR—IADBEGTIHZEIE. 14 mm £/zld 24 mm DAX—H—[16, 171 & {E
RALETY,

1-4 S@HFESETLEIIT Sy MR35

FlE 1-2 TOBFRITHLC T, PREBRLET,

M4 x 20 mm 7R)L b [04] £fzld M5 x 20 mm RV b [07] BRIRLIZIFE. MA/M5 T+ — [18] BLURNR—H—[14] ZFAHALE T,

M6 x 25 mm 7R/U b [10] ZBHRLIIBE. M6/M8 7o+ — [19] BLUARR—H—[15] ZEALET,

M8 x 25 mm KUk [12] ZEIRLIIBA. M6/M8 7w+ — [19] BLURAR—H—[14] #EAELE T,

TLEDBE THADT 7y FOEEAELITE DL IICLTIEELY,

T=)b. B FFTRICTHLTRPBEAR-ZABARBLTIZEIE. UTOREDWVTNHEZRLTIEEL,

1-4 EEHAESTHEVFLEIRI STy MRS

FBE 1-2 TOBFRITHLC T, PREBRLET,

M4 x 30 mm 7KL+ [05] £7zld M5 x 30 mm 7KL b [08] HIRLIZIFE. MA/M5 T+ — [18] BLURANR—H—[16] ZFAHLE T,

M4 x 40 mm 7R)L bk [06] F1zld M5 x 40 mm 7R)L b [09] ZIRLIIZEE. MA/M5 T+ — [18] BLURANR—H—[17]1 ZFAHALE Y,

M6 x 40 mm R)U bk [11] F7zld M8 x 45 mm AR)L b [13]1 ZEIRLTZIHBE. M6/M8 Ty v— [19] BLUAR—Y—17] ZFERALET,

FLEDBE TCHEADT Sy bOBETHRCICEDESICLTLEEL,

BEDON—FII7HREFRDESITY, FEERMTFOBEEIE/N\— 77 DFRICBELTHELN TIEHEWEE. AXZI—F—ERIGEKLTLIIEEL,

24—V —FERHITD ABZ2YF

2-1 ARy FEFET

DA— VT L — OB IB RS BITIE. sanus.com D Height Finder (5 THRZRMEAE ) Z SHIAZEL,
FHOBELPHAWE] 5 EAFEST, AR Y RFovh—%FE>T. AR Y RORREZHEZELET,

AEE rHELRY, BEERELEVESISEELTREL,

BEmAEEOMED 16 mm (5/8in) ZEBAGEWLKIICLET,

RANDARBRZZ Y ROTE 8BE 51 x 102 mm (2 x4 in.) /N 38 x 89 mm (172 x 3% 1in.)

2-2 B¥|CEN%Z(I1T5D

A—IVTL—h 011 ZKFICL. ROBEAICEIEMIFE T,

LOD Ob OB O §

LOD OB O ¢

36 6901-002080 <03>



2-3/\ 1Oy ERFS
AFEE rHELRY, BEEERBURVESICIELTRED, SAray kg, 55mm (7/32in) BORYLEY M EEST, %989 mm (% in) DFEEDRICLET,

2-4 ST RIVEEHHD

ASEE SENCERLEVE, STRIVFTLoDVERRBTENTEE A, THZLIY, BEERELEVESICTSICE. ROSTTELETS,
X SHRIVE [20] EEEHTELENESICLETS.,
X Tyo— 221 BUF—ILTL— b [01] [ ERDMIFENDET, TRV [20] EHEBET,

2 74— V7L —bFERYfFTS avoU—rERZavo) -y

2-1 B2 ICEN%E{TF3
DA— VT L— DB RIBEE RDBITIE sanuscomODHelghtFmder(F%" REHEEE ) ZTRBLET WY, U= IV TL—F[01] ZKFICL, NOBFRICHETITE T,

AFEE rHELRY, BRERIELAVESISIELTRE

Tt— }lz7"l/ ~O1]EOVY)— I~E¥ELLE?§HXUHH$‘9“

x aV71)—bDOBR/NESE : 203 mm (8in.)

x OV y)—bh 7Oy O A X 1203 x 203 x 406 mm (8 x 8 x 16 in.)
BHEDBDER/NDKXFANR—Z :177.8 mm (7 in.)

2-2 /\1/avhERITS

AGEE rHELRY, BEEREALGOLESICEELTEEL
x XAy hRE 10mm G/8in) BORUILE Y hEEOT, &9 89 mm (3%2in) DFEETDIRICLET,
X JOvIOBOEILRIVITIE. RUILTRZERIFGELLSICLTREEL,

2-37Vh—&ESTRIVEERYIFIIS

SHRIF Y A— [R11 BELARET, STRIVE 201 87y v— [2211TELT, 93—ILTL—F [01] 1SBL. RIC7VH—ICELAHET,
AFEE ENICERLEVE. STRIVNTLOAVERZBTENTEE A THELRY, BEREREBLEVESICTSICE. ROSSTELET,
X TUA—RINHIIU—FERICEBALEAO TV AT EERBLET,

x Dy e— [221 BUA—IVTL—h 011 LoD ERDHITSNZE T, ST 7RIV [20] ZfEHE T,
X YRV [20] ZESH T EGENESICLET,

3Ux—IVTL—hMMT7—LERYFIIS

3-1 WEHIAS

T—L7Er7)—[031 U+ —IVTL—F 01CERIGITET, 7—L71>T)—DEEICHZLEE LADRSA T T h—DAOY MAREVE S, 7—L
DERICHZBNZ, FRDRASATAVTH—ICEDESLIICLTIIZEL,

3-27—LEEETS

NALVF[26] LRV [25] HEoTC. 7—L[03]1 &5 U+—)L7L—[01] ICEELE T,
7—LIcTLEERYHITS

4-17—L%EHRETS

7— 1 [03] DUEDDR AR U SNBESICBIFIES, EHBE (T) BRSO T —LEEEL. FLETS 7y MERVLTET.

4-2 7—LIcTLEERWFITS

FLETST YR 021 BT — L7471 — (03] ICBUMHFE T, BRAFFEDMBICELINESRE, AFvELSBHRLET,

4-37—LEEETS

FLEEEBRICEFET, OvrxD 28] ERUMF CHROET,

5 SRR

5-1 74— IV7L—rDEHEERINT

5-2 KEDAINIVIRD %S T 5

5-3 L FDOFIVERD%ZRE TS

5-4 7—LDRN%FAE T3

5-5 5X%RAETS

5-6 IKEELEA TS »or@Ensd. kTEEHEHLET. XUERHELET.

6 T—7IVERE

6-1 7—2IVHN—%NT

AN—BRERTE, HN—RIH LAAICEE EDBTo. 7—LAN—ENTTENTEET,

6-2 57— VAR TS
T—LERARICE|IEMIELTC T —LITr—TIVEBLET, 7T—LEFHO LI EICT—TIVDE 03RS NGEWESIC TR T AE 8 THEEL T, =T IVAN—FEBIHITE T,

bSO oa—FTAVTER VI TF IR

LEZBWATICIE : (FIE 4 DRZESE) TLEDNR—LMBZRDOTENTEY, FAEISTFVREICEIEY

N

I\

rI7—

>
1. AvIRY[24] ENLET, 1. FILNRADZREBLES (FIES3 ZEE),

2. AvoR7 (L) ZRUTERLET, 2. BEMBRLEWVESER. SVRVWAR—Y—2FERI27 57y RUEITA
3. TLEEEELTI—LI03] h5RBEEIFET. FEERRBLTKIEEWN (FIE1-4 288),
TLEDNTREDFIVNERDTEFTEY, EAEITRFVCREICEIES :

1. FIVMRADZBEEHLEY (FIES3 ZB8),
2. BEMEALGEVEEIE. SYRVAR—Y—%FERTZ7 57y MRIUMITA
FEFALTIREWN (FIR1-4 258),

6901-002080 <03> 37



I T,

EERSRNA - RESLRE - EAFERZE, FRIEEFRAS E

It sngsm

AEBEN - B WBIE: 79kg (175 %) SN RIEMTHHE !
KR £30° |
B2 +5°E-15° :
KF: £5° i
REGREOAERERG, UWETHTRIRE, |
AEE: pose)\sHENNERS | ;

B 7 T RIS E B AR TE LS RO ELAR B Y. N :
ERNAENBAEDEE B RBEFIEELREEENALRS. !
A7 N T & B | ‘ o . N ;
WERERX LR, JMAFRMNRERE. FOSERFERD, BHRATFRSHT, ABRABHRETUSHEXES. :
WER Y RERA L EAMERRARGE, SIEHRBEMEE. !

EEMNTE sngan i
REPZEE G sngam

ABL: hransssunEEREE BRI, B o B :
EFBEWAS, ABEMATHUCRAARTLR. IRETHRANSE, BOSSRTHENEEHR: FRABPRSH1. UNERSREM ! |
SER: May M. M6 55 M8 SR ELAZ, mm REAFRIRS M X ##mm EOEETHORK - FH3E6) & ROBTATL B . |

1 ZEZEFERH
141 R AL §

ATF LEEB [A] F0TE [B] F044 o .
BT BRI [02] MULE BB A IRFLEE R . :
AR AL S R AHLAT LT 5 :
R E LA (A) FTED (B) F0MF. AETEEE. 5
12 EEREEEKE :
ARBE MY ER SRR EEANEGEE. BEAVNERE S TRENNEGEELEREER.

A EA 4 7mm BB REETR (SEFENERN) !
B.{E 14 mm BEIMRISET (B EAMMIAIE AL ) !
C.fEM 24 mm RERRIAT (F1E MK TATAE 14 mm REBEE AN EIRAT. ) !
EEAFBRTRAEANETEmNEBA S, UHEERBNEZESTER (M4, M5, M6 M8) o

AFEE: BREEASHENMFRE | BESRAEBHEBESEREEES B R, WRBIIES, BUELREFBRRAZTFRER]. EAREE
STANRR BIZA & LUB MBI K. & AR KR4 AT SE SRR AL '
1-3 R RE B
RREMEE (23] FAFEE Z1TA [02].

1. EEMEE 23] EEFELE [02] HAEMNFOR.
2. BABRE RIIAGESR1-2EENRERN. :
MREANEEEE, WEM4mm 7 mm FEE 14 3 1510 ) B !
MBEMAYVEESHEANMN, HEEEHFIMNITERSMBEL . M. SR=HEY, NER 14 mm 5 24 mm BB [16+ 17]. !
1-4 REEREEEF E IR AN

EHBE1-2H, MREEEE:

M4 x 20 mm [04] B}, M5 x 20 mm [07] #8#&, & F M4/M5 B2 [18] FAFE &l [14].
M6 x 25 mm 242 [10] 18 F§ M6/M8 #:F8 [19] #1FR &l [15]. :
M8 x 25 mm B R84 [12] & Fi M6/M8 B[ [19] FNFR B [14]. |
MEREEBRANEEEKERS. :
MMBHEEEMIMITESRAIEEL . MEEEE, ZRUTREZ—. :

1-4 FREREZIEEA RN TR

HEHB 12, REERE:

M4 x 30 mm [05] B}, M5 x 30 mm [08] #84%, & F§ M4/M5 B[ [18] FARRE [16].

M4 x 40 mm [06] B, M5 x 40 mm [09] #8#%, & F§ M4/M5 B[ [18] FARRE [171.

M6 x 40 mm [11] B{ M8 x 45 mm [13]1 484&, & Fi M6/M8 £ [ [19] FAFRE [171.
BERRERANEE2KERS. ‘ ) o
BRANVERE. MTHEREA, SEEABEENERGEE, BHRAT RS T.

2 RIERER AEAE |
2-1 REEHAE

INEH T EERWAE, 55 % sanus.com Wi _EAY Height Finder (UE2E) '
ﬁFF[Q&%EE‘Z?E%TEE%@EFﬁiﬂ?ﬂiﬂ%ﬁﬁﬁ%ﬁﬁ/@%&ﬁ‘]FPIIL\e
AFEE: mepe spEmmsng

x  EFEEMNEARATEBT 16mm (5835 ) o l
X RNKEHERST: BE51x102mm (2x43E~F)  (FRFR38x89mm (1% x3% ) ) » !
2-2 {FidiE i
HEEIR [01] B K FHARERLLE. l

) O & &b @b ¢

al:i' ) OD G0 O b ¢

38 6901-002080 <03>



2-3 TS

:EE BRBEABHERV =R | FAERE S5 mm (7/32 1) WELITHSIL, RESBILE] 89 mm (31 3ET) ©
2-4 EE A8

:I% _j_lz_élﬁﬁ—fﬁb/é DASRRERFEN . EREBEASGERM =R
x %EH%E@umﬁﬂﬁﬁnmEE@mrimmnto

2 BREEWR oRELSRET R

2-1 {Ficis

MERHHERRNMLE, 155 % sanus.com Wik LA Height Finder (ME2E) o HEWR [01] MEBKFEHIRFILAE.

AFE: wept\sHEIUSRS !
X EEREER 01 FRELRE L.
x  HNLNVERTEE: 203mm (8%) .
X B/ANBEEERIRRST: 203x203x406 mm (8x8x16 E~) o
X HEZERNIKEER: 1778 mm (7 3F)

2-2{TEH 87

ATE: pesE\sGENTRE
x ﬁﬁﬁhmmmemaﬁ)m%%ﬂ%ﬁﬂ,ﬁgﬁﬁﬁﬂwmmewﬁﬁ)o
x  IMEAER AR R,

2-3 A SR F 75 - R

ﬁAﬁ%ﬂ@ﬁ@unoﬁﬁﬂﬁ%ﬁ@umLﬂé%um BEAR [01] FFIE NS

AT RUEAAERLFLERIREN. EREBREASGERMTRE
x @ﬁf #1211 5RBRETREEF.
x %Eﬁ%ﬁﬁuﬂﬁﬂélpﬂEi@mriﬁmni

s B BB

) ¢

3-1 #FFLXFF

HBEBHEM (03] RENER[01]. BEEBAG LHMHHETRED TR NENELN. HREEBBHGWEILS TR NERIFLITF.
3-2BEEE

B AT [26] FNIRET (251 KB B [03] B E B 845 [01] L.

A ZEBRRNES

41 EEE

B 03] BENTEE. ZROWIXEN, FRINESBMLUHEESD.
42 REHAYEEE

RFBANIER [02] 2B E AL (03] REEMHNSITEIRREE.

43 EERE

E Ef# R R E P EEET 241

5T

5-1 {FERE R A R

5-2 AV A/AETH N

5-3 i@ L/ TH#EK N

5-4 T 28NN

55 @TEE

5-6 AT KT wmms. BEAE. BEHEEET.

6 LTI

6-1 IFTEREE

&%ﬁiﬂmﬁUM%m%%,%%%mﬁfﬁﬁtﬁo

6-2 itk

EEBRMIZELEN, BEREBTEMA. MBAEBIEENHE, MNFILEBRINTEFRHEBELY. EfRELys

BN PEHERR 5 4E 3R

EIRTEAN: (BILB4ETR. ) BB A RIFEEME EHETEE:

1. BEFFSUEARET [24]. 1. AEHERKNRE (BSELES3) .

2. HEFLRFBIER L. 2. WMBWEBMKAETE, RAEHAEERENITRLERT (5%
3. DB NEE [03] LIRAEEB M. $E1-4) o

AN ASRFER TMRNNALE E3m 2.

1. HEGREKNEE (E23E5E53) .

2. gﬁ%@ﬁm%rr KAEAEKBENERREET (5%
T 1-4) o

6901-002080 <03> 39



English

Milestone AV Technologies and its affiliated corporations and subsidiaries (collectively, “Milestone”),
intend to make this manual accurate and complete. However, Milestone makes no claim that the
information contained herein covers all details, conditions, or variations. Nor does it provide for every
possible contingency in connection with the installation or use of this product. The information
contained in this document is subject to change without notice or obligation of any kind. Milestone
makes no representation of warranty, expressed or implied, regarding the information contained
herein. Milestone assumes no responsibility for accuracy, completeness or sufficiency of the
information contained in this document.

Francais

Milestone AV Technologies et ses sociétés affiliées et ses filiales (collectivement dénommées

« Milestone »), se sont efforcées de rendre ce manuel précis et complet. Cependant, Milestone ne
garantit pas que les informations qu'il contient couvrent tous les détails et toutes les conditions

ou variations. Il ne pare pas non plus a toute éventualité relative a l'installation ou a l'utilisation de
ce produit. Les informations contenues dans ce document peuvent faire l'objet de modifications
sans avertissement ou obligation préalable quelconque. Milestone ne donne aucune garantie
explicite ou implicite quant aux informations contenues dans le manuel. Milestone n‘assume aucune
responsabilité quant a I'exactitude, I'exhaustivité ou la suffisance des informations contenues dans
ce document.

Deutsch

Die Milestone AV Technologies und ihre angegliederten Unternehmen und Tochtergesellschaften
(Sammelbegriff: “Milestone”) sind um genaue und vollstandige Abfassung dieser Anleitung
bemiiht. Milestone beansprucht jedoch nicht, dass die hierin enthaltenen Informationen alle
Details, Bedingungen oder Varianten umfassen. Auch sind darin nicht alle Eventualitdten in
Verbindung mit Montage oder Gebrauch dieses Produkts abgedeckt. Die in diesem Dokument
enthaltenen Informationen kdnnen ohne Ankiindigung oder Verpflichtung jeder Art gedndert
werden. Milestone haftet weder ausdriicklich noch stillschweigend fiir die in diesem Dokument
enthaltenen Informationen. Milestone Gbernimmt keine Haftung fiir Genauigkeit, Vollstandigkeit
oder Hinldnglichkeit der in diesem Dokument enthaltenen Informationen.

Espanol

Milestone AV Technologies y sus empresas asociadas y filiales (colectivamente “Milestone”) tienen
la intencién de que este manual sea preciso y completo. Sin embargo, Milestone no garantiza que
la informacién que contiene incluya todos los detalles condiciones y variaciones, ni que contemple
toda posible contingencia en conexién con la instalacion y uso de este producto. La informacion
contenida en este documento es susceptible de ser modificada sin aviso ni obligacion de ningin
tipo. Milestone no hace ninguna manifestacion de garantia, explicita o implicita, respecto a la
informacion contenida este documento. Milestone no asume ninguna responsabilidad por la
exactitud, integridad o suficiencia de la informacién contenida en este documento.

Portugués

A Milestone AV Technologies e as suas companbhias aliadas e subsidiarias (colectivamente:“a
Milestone”), tencionam elaborar um manual exacto e completo. No entanto a Milestone nao alega
que a informagao no presente manual cubra todos os detalhes, condi¢des ou alternativas Nem

alega que o manual descreva todas as possiveis situagdes de contingéncia em relagao a instalagéo
ou utilizagdo deste produto. A informagao contida neste documento estd sujeita a alteragdes sem
aviso prévio ou obrigacdo qualquer. A Milestone ndo oferece garantias de natureza alguma, expressa
ou implicita, em relacéo a informacao contida no presente documento. A Milestone nao assume
responsabilidade pela precisdo, integridade ou suficiéncia da informagéo contida neste documento.

Nederlands

Milestone AV Technologies en haar aangesloten bedrijven en dochterondernemingen (verder samen
te noemen: “Mllestone”) hebben de intentie deze montagehandleiding zo accuraat en volledig
mogelijk te maken. Echter, Milestone claimt niet dat de informatie in deze montagehandleiding een
weergave vormt van alle denkbare details, voorwaarden en variaties. Milestone claimt ook niet dat
het rekening heeft gehouden met iedere mogelijke eventualiteit in verband met de installatie of het
gebruik van dit product. De informatie in deze montagehandleiding is onderhevig aan verandering
zonder dat Milestone verplicht is zulks te berichten, en zonder dat Milestone dienaangaande
enigerlei andere verplichtingen heeft. Milestone doet geen enkele uitspraak van waarborg, expliciet
noch impliciet, met betrekking tot de informatie die in deze montagehandleiding is opgenomen.
Milestone aanvaardt geen enkele verantwoordelijkheid voor de accuraatheid, volledigheid of
geschiktheid van de informatie die in dit document is opgenomen.

Italiano

Milestone AV Technologies e le sue societa affiliate e controllate (congiuntamente denominate
(“Milestone”) si propongono di redigere il presente manuale in modo preciso e completo. Milestone,
tuttavia, non rilascia alcuna garanzia che le informazioni ivi contenute coprano tutti i dettagli, le
condizioni o le modifiche, né che lo stesso preveda tutti i possibili imprevisti connessi all'installazione
o all'uso del presente prodotto. Le informazioni contenute nel presente documento sono soggette

a modifica senza preavviso od obbligo di alcun genere. Milestone non rilascia alcuna garanzia,
espressa o implicita, circa le informazioni ivi contenute. Milestone declina ogni responsabilita

in merito all'accuratezza, completezza o sufficienza delle informazioni contenute nel presente
documento.

B

0

Suomi

Milestone AV Technologies sisar- ja tytaryhtidineen (yhdessa Milestone) on pyrkinyt tekemaan

tdstd oppaasta mahdollisimman kattavan ja tarkan. Milestone ei kuitenkaan takaa, ettd oppaan
tiedot kattavat kaikki yksityiskohdat, kdyttoolosuhteet tai vaihtelut. Opas ei mydskaan kata kaikkia
laitteen asennukseen ja kayttoon liittyvia mahdollisuuksia. Tamén asiakirjan tietoja voidaan muuttaa
sitoumuksetta ja ilman erillista ilmoitusta. Milestone ei anna suoria tai epdsuoria takuita, jotka
koskevat taman oppaan tietoja. Milestone ei ota vastuuta tdman asiakirjan tietojen tarkkuudesta,
taydellisyydesta tai riittavyydesta.

Svenska

Milestone AV Technologies och dess dotterbolag och (tillsammans under namnet “Milestone”),
strévar efter att gora denna bruksanvisning noggrann och komplett. Milestone kan dock inte
garantera att den information som ges har &r fullstandig och att den técker alla detaljer, tillstand eller
variationer. Den ticker inte heller alla tdnkbara méjligheter vad det géller monteringen av produkten.
Informationen som ingar i detta dokument kan @ndras utan féregaende varsel och utan forpliktelser
av nagot slag. Milestone gér inga férestéllningar om garanti, uttryckt eller underforstadd, angédende
informationen som ingdr hér. Milestone tar inte pa sig nagot ansvar for hur noggrann, fullstandig eller
tillrécklig information som ingar i dokumentet &r.

Pycckun

Milestone AV Technologies 1 cBA3aHHble € Heil KOpnopaLwm 1 JoUepHe NPeanpuUATAA
(ynommHaemble 3aech nog o6wwym Ha3eaHnem “Milestone”) cTpemATcA caenaTh 3TO PyKOBOACTBO
TOYHBIM 11 NoNHbIM. OaHaKo Milestone He rapaHTVpyeT, UTo cofepaLyancsa B Hem nHGopmauua
oxBaTbIBaeT BCe leTanu, ycnosua U moandunkaummn. Kpome Toro, B Hem paccMaTpriBaloTcA He Bce
BO3MOXHble HelUTaTHble CUTYaLuK, Kacalolmecs yCTaHOBKY U MCMONb30BaHA AaHHOTO N3Aenus.
MHpopmaums, conepallianca B aHHOM JOKyMeHTe, MOXeT ObiTh M3MeHeHa 6e3 npefBapuTeNbHOro
yBEAOMIIEHMA U KaKNX-TM60 0ba3atenbcTe. Milestone He AaeT rapaHTvm, Kak NPAMON, Tak 1
KOCBEHHOIA, OTHOCUTENIbHO CofiepXalleiica B Hem nHdopmaLuu. Milestone He HeceT OTBETCTBEHHOCTU
32 TOYHOCTb, NOSTHOTY 11 JOCTaTOUHOCTb MHGOPMALIMK, COflePXKALLENCA B AaHHOM JOKYMEHTe.

Polski

Zamiarem firmy Milestone AV Technologies oraz zwigzanych z nig korporacji i filii (nazwa zbiorowa
“Milestone”) byto stworzenie doktadnej i kompletnej instrukgji. Jednakze firma Milestone zastrzega,
Zze informacje tu zawarte nie obejmuja wszystkich szczegdtéw, warunkéw lub wersji. Ani tez wszelkich
innych mozliwych okolicznosci zwigzanych z instalacjg i uzytkowaniem produktu. Informacje zawarte
w tym dokumencie podlegaja zmianie bez uprzedzenia i bez zadnych zobowigzan. Firma Milestone
nie sktada zadnych zapewnier gwarancyjnych, wyrazonych wprost lub dorozumianych, odnosnie
informacji tu zawartych. Firma Milestone nie bierze na siebie odpowiedzialnosci za doktadnos¢,
kompletnos¢ oraz wystarczajacg ilos¢ informacji zawartych w tym dokumencie.

|
o]

sky

Spole¢nost Milestone AV Technologies a jeji sesterské a dcefiné spolec¢nosti (spolecné nazyvané
»Milestone”) si preji, aby byla tato pfirucka pfesna a Gplna. Spole¢nost Milestone nijak netvrdi, ze
informace, které jsou zde obsazeny, zahrnuji vsechny podrobnosti, podminky nebo varianty. Ani
nezajistuje veskeré mozné eventuality, které mohou nastat ve spojeni s instalaci nebo pouzivanim
tohoto vyrobku. Informace obsazené v tomto dokumentu se mohou ménit bez upozornéni nebo
jakychkoli povinnosti. Spolecnost Milestone nedava zadné zaruky, at vyslovné ¢i implicitni, ve spojeni
se zde obsazenymi informacemi. Spole¢nost Milestone nepfebira zadnou odpovédnost za presnost,
uplnost nebo dostatecnost informaci, které jsou v tomto dokumentu obsazeny.

B45E

Milestone AV Technologies & UZ DRIER L EZE (#8F5L T Milestone) 1. AEREAEDABDIE
BTHURNHGEWESALEHLTEVETH. 5B, K. N\UI—YarvhAREFICREREIN
TWBDITIEBYEEA, Ffo. ARROEITFELILERICEL, BTVS82H5 5 FADHEER
FALTL R DI TEBELA, ABICEHEINERIE. FEERRBZOEHELICEBINDE
HHYET, Milestone IFFEDRNAICEAL T, BIRETIGERCEDYEL —PIDRTEE W e LE A,
Ffe. ABOBROERE, T2l FRETHHEICBELTE. —0EFEEVHIRET,

|
I

Milestone AV Technologies RHEEAEARMFART (BFRA “Milestone”) BHFEAFMERMT
. SR, Milestone TiEM S ULAFT &5 S EIEMEES . FHHEE. Milestone LI ERIER
S E AR RASHIEMATRENEN. AEMEEENEEE, BABITBHSRIBET
W EHAFTEEEN, THBTHIES, Milestone S MM EMGEHR. HFAIRFTEE
SRR, TEMRFTSME, Milestone BEARF Ko

6901-002080 <03>



